RIGO]

RICOH PRIPORT VT2100/2130/2150

PARTS CATALOG

et eaion reonary 190 RIGOH COMPANY,  LTD.



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine. -

INDEX to PARTS CATALOG

Locationof Unit........... ... .. .......... 3
1. Exterior (C211)....... . ... ... ... ... ... 8
2. Frame (C211) . ... ... 10
3. Drive Section 1(C211).................. 12
4. Drive Section H(C211).................. 14
5. Paper Table (C211) .. ........ ... . 16
6. Paper Table Drive (C211)................ 18
7. Paper Feed Roller and Paper

Separation Roller (C211) . ............... 20
8. Paper Separation Roller (C211) . .......... 22
9. Paper Feed Drive (C211) . ... ............ 24

10. 2nd Feed Roller {(C211).................. 26

11. 2nd Feed Drive {C211) . .. ............... 28

12. Press Roller (C211)..................... 30
13. Paper Delivery 1{C211)................ 32

14. Paper Delivery H(C211)................. 34

15. Delivery Table {C211)................... 36

16. Drum Section V{(C211). ... .............. 38

17. Drum Section 1 (C211).................. 40

18. Drum Section I (C211)................. 42

19. Scanner Section 1{C211)................ 44

20. Scanner Section H(C211)................ 46
21. Scanner Section I (C211)............... 48
22. Scanner Section IV (C211)............... 50
23. Plotter/MasterFeedSectionl(C211) . . . . . . 52
24. Plotter/MasterFeedSectionll(C211) . . . . . 54
25. Plotter/MasterFeedSectionlll(C211) . . . . . 56
26. Master Eject Section 1{(C211)............ 58
27. Master Eject Section 11 {(C211)............ 60
28. Electrical Section (C211)................ 62
29. Main Board (C211)........... ... ... ... 64
30. image Processing Board (C211).......... 66
31. A/DConversionBoard(C211) . ........... 68
32. Thermal Head Drive Board (C211)........ 70
33. Power Supply Unit (C211) . . ............. 72
34, ACDriveBoard (C211) .. ..........ccoo... 74
35. Main Harness (C211).................... 76
36. AC Drive Harness (C211) .. .............. 78
37. Decal and Document {C211)............. 80
38. Accessories and Special Tools (C211) .. ... 86
39. Table/Drum Box (C211)................. 88
PartsIndex ........... ... ... . ... . ... ... 91



LOCATION OF UNIT February 28, '91

1. EXTERIOR 2. FRAME 3. DRIVE SECTION |

4. DRIVE SECTION I 5. PAPER TABLE 6. PAPER TABLE DRIVE




LOCATION OF UNIT

February 28, '91

7. PAPER FEED ROLLER AND
PAPER SEPARATION ROLLER

8. PAPER SEPARATION ROLLER

9. PAPER FEED DRIVE

10. 2ND FEED ROLLER

11. 2ND FEED DRIVE

12. PRESS ROLLER




LOCATION OF UNIT

February 28, '91

13. PAPER DELIVERY |

14. PAPER DELIVERY I

15. DELIVERY TABLE

16. DRUM SECTION |

17. DRUM SECTION I

18. DRUM SECTION 1Il




LOCATION OF UNIT

19. SCANNER SECTION |

20. SCANNER SECTION II

February 28,

‘91

21. SCANNER SECTION Il

22. SCANNER SECTION IV

23. PLOTTER/MASTER FEED SECTION 1|

24. PLOTTER/MASTER FEED SECTION II




LOCATION OF UNIT February 28, '91

25. PLOTTER/MASTER FEED SECTION III 26. MASTER EJECT SECTION | 27. MASTER EJECT SECTION 1l

28. ELECTRICAL SECTION




1. EXTERIOR (C211) February 28, *91




1. EXTERIOR (C211)

February 28, '91

C2112716
C201 2466
C213 2406
C213 2407

Front Cover - B4

Decal - Counter

Lower Hinge - Front Door
Hinge Bracket

aaasacalil

a2 TETontlIonp ] - e e -

C200 2434 | Micro Switch Actuator
24 | c2002432 | Magnet Platd
[25 |c216 2405 | upper Hinge - Front Door|
26 | 50540536 | Magnet Catch Ass’y
27 | C201 2427 | Key Counter Cover
28 | C2013020 | Left Bracket - Original Tray
29 | C203 2758 | Rear Cover Cap A
13 €381 779 | Dere - Dres Recoente N
SNCHN P IRV A NN " - A B

pe!

NI it

I’r\ll(é?x Part No. Description gstgefnekgly ndex | part No. Description gstgelrjnebrly
1 ] C2012417 |Box Door Sheet 1 100 | 0964 4008Z | Tapping Screw W/Washer - M4x8
2 | C2032761 | Master Eject Box Door 1 101 | 08030017 |Knob Screw - M4x6.5
3 | C201 2437 | Master Eject Sheet 1 102 | 0314 0080Z | Philips Screw - 4x8
4 | C2032765 |Master Eject Cover 1 103 | 08011004 | Screw - M4x4
5 | C203 3075 | Original Exit Tray 1 104 | 0344 0080D | Philips Truss Head Screw - M4x8
6 | C2013023 | Right Bracket - Original Tray 1 105 | 0434 0082Z | Tapping Screw - M4x8
— L7 1C2152430 |Operation Panel Cover| 1 106 | 09654010Z | Tapping Screw W/T Flat Washer - M4x10
= 8 | C203 2431 [Rear Bracket 1 107 | 08025149 | Tapping Screw - M4x9
9 | C2032430 |Rear Cover Bracket 1 108 | 0354 0050D | Screw - M4x5
C203 2756 | Rear Cover 1 109 | 0434 0082W| Tapping Screw - M4x8
C201 2462 | Decal - Original Table 1 110 | 031400602 | Philips Pan Head Screw - M4x6
A024 1368 | Left Cover Cap 1 111 | 0343 0060D | Philips Truss Head Screw - M3x6
|-C265-2765—Decat—bBrum-Reptacement—Ad | 1 112 | 09653010Z | Tapping ScrewW/T Flat Washer - M3x10
C203 2744 | Paper Feed Cover 1 113 | 0951 3006Z | Philips Screw With Flat Washer - M3
C201 2431 | Support Cover 1 114 | 0323 0100Z | Philips Sunken Head Screw - M3x10
C203 2731 | Decal - Master Eject Open 1
C203 2742 | Decal - Drum Operation 1 )
C2112711 | Front Cover - A4p 1 22 |21} 2798 Frowd Poor Lé[
C211 2702 | Front Cover - LT 1 | 22 jeatzz Iz - A4 /-‘:4
. e .
1
1
2
1
1
1
1
1
1
1



Ricoh Technical Services
Item 22
See MB 1

Ricoh Technical Services
Item 13
See MB 1

Ricoh Technical Services
Item 24
MB 8: To improve magnetic attraction

Ricoh Technical Services
Item 25
See MB 20.

Ricoh Technical Services
Item 7
See MB 22, 23.



February 28, '91

2. FRAME (C211)

© |5
®

& l@o
L

A7
| @ /

T

=
100

~
N N N N

105) (14

b5

ddsdd &

NN

(109

10



(] [in]

2. FRAME (C211)

February 28, '91

Ir;\‘doe.x Part No. Description gstgeﬁwebrly "RI%? Part No. Description gstgefnetgly
1 | C203 3037 | Slide Rail 1 36 | C2132030 [ Magnet Clutch Bracket 1
2 | C203 2091 | Front Shaft 1 37 | C203 8074 |Harness Stay 1
3 | C203 2092 | Roller - Front Shaft 2 38 | 55014719 | Rubber Ring - Stopper 1
4 | C201 3004 | Stopper Stud 1 39 | C2014604 | Drum Rail Roller 1
5 | C2132117 | Right Grip -paper Delivery 1 40 | C203 4506 | Stopper Base 1
6 | C203 2085 | Right Fixing Plate 1 41 | C201 4532 | Drum Stopper Roller 1
7 | C200 3006 | Stopper 1 42 | C201 4531 | Drum Stopper Pawl 1
8 | C2032120 | Right Grip - Paper Feed 1 43 | C201 4533 | Drum Stopper Spring 1
9 | C203 2094 |Harness Cover 1 44 | C203 2020 | Right Bracket - Operation Panel 1

10 [ C203 2096 | Bottom Stay Nut 4 45 | C203 4511 | Spring Plate Supporter 1
111 ] C222 2005 [Bottom Stay | 2 46 | C203 4512 | Grounding Spring Plate 1

12 | C203 2026 | Lever Bracket - Paper Feed - 110/120V 1 47 | A030 1339 | Plate Nut - Key Counter 1

12 [ C211 2026 | Lever Bracket - Paper Feed - 220/240V 1 48 | C2114520 | Left Look Pin - Drum 1
[13 | C222 2015 | Bracket] !

14 | C203 2055 | Left Grip - Paper Feed 1

15 | C2114523 | Lock Pin - Drum 1

16 | C200 3716 | Cushion Shaft 1

17 | C203 2041 | Left Fixing Plate 1 100 | 031400802 | Philips Screw - 4x8

18 | C203 2052 | Left Grip - Paper Delivery 1 101 | 07130050B | Hexagon Nut - M5

19 [ C200 3956 | Middle Lever Spring 1 102 | 04340100Z | Pan Head Self-tapping Screw - M4x10

20 | C2003953 | Middle Lever 1 103 | 0705 0040B | Bushing - 4x5

21 | 54032075 | Stepped Screw 3 104 | 03150120Z | Philips Screw - 5x1 2

22 | 50540536 Magnet Catch Ass’y 1 105 | 08011004 | Screw - M4x4

23 | C200 3957 | Lower Lever Spring 1 106 | 0951 5030Z | Philips Screw With Flat Washer - M5

24 | C200 3954 | Lower Lever 1 107 | 08056009 | Rubber Foot

25 | C2033509 | Upper Lever 1 108 | 08073083 |Washer

26 | C213 2048 | Left Side Plate 1 109 | 031400602 | Philips Pan Head Screw - M4x6

27 | C203 4505 | Drum Stopper Ass’y 1 110 | 11060554 | Locking Support

28 | C200 4528 | Plate Spring - Drum Rail 1 111 | 0434 0080Z | Tapping Screw - M4x8

29 | C211 2023 | Left Bracket - Operation Panel 1 112 | 0951 3006Z | Philips Screw With Flat Washer - M3

30 | C203 2093 | Shaft 1 113 | 08056009 | Rubber Foot
[.32_[ 2154502 | Drum Rail Stay| 1 114 | 0720 0050Z | Retaining Ring - M5

33 [ C201 2404 | Operation Panel Bracket 1 115 | 0622 0250E | Spring Pin M2x250

34 | C203 4073 | Receiving Shaft 2 116 | 0708 0050Z | Flat Washer - M5

35 | C200 2232 | Drive Shaft 2 117 | 08011135 | Philips Pan Head Screw - M3x3

11



Ricoh Technical Services
Item 32
See MB 22, 23.

Ricoh Technical Services
Item 11
MB 30: Part standardization

Ricoh Technical Services
Item 13
MB 30: Part standardization


3. DRIVE SECTION | (C211) February 28, '91

\B\ L @\/ S\\ ‘-
@g@%




E]

3. DRIVE SECTION | (C211)

February 28, '91

Ir,]\ldgx Part No. Description gstge?r?tgly Ir,]\ldgx Part No. Description gstge?r?tgly
[1Jc213 2218 [ Stud & Gear - 30T | 1 — ]| [36_[C2132330 | Drum Drive Gear / PulleyAss'y| 1
2 | C2014561 |Drum Clamper Roller 2 =
3 | C2004551 | Slide Guide 2
4 | C200 4554 | Connector Plate 2
5 | C2004561 | Clamper Spring 2
6 | C200 8437 [ Master Eject Solenoid 2
7 | C2032080 | Solenoid Bracket 1
8 | C2008116 | Ink Detecting Board 1 100 | 07130050B | Hexagon Nut - M5 .
9 | C203 2318 [ Reinforcement Plate 1 101 | 03140080Z | Philips Screw - 4x8
10 [ C2038091 |Drum Harness 1 102 | 0622 0060E | Spring Pin - 2x6mm
11 | C2012211 |Stud 2 103 | 0623 0120E | Spring Pin - 3x12mm
12 [ C203 2304 | Support Side Plate 1 104 | 0951 3005Z | Philips Pan Head Screw - M3 x 5
13 | C2004516 | Slide Guide - Drive Shaft 1 105 | 0951 3006Z | Philips Screw With Flat Washer - M3
14 | C2002308 |Image Shifting Arm - Small 1 106 | 0314 0100Z | Philips Screw - 4x10
15 [ C2002311 [Image Shifting Link 2 107 | 08053104 | Ball Bearing - 8x22x7mm
16 | C2012217 |Gear-50T 1 108 | 0960 4008Z | Flange Head Screw -4 x 8
17 | C200 4553 | Slide Shaft 2 109 | 0720 0080Z | Retaining Ring - M8
18 | C201 8061 | Motor - DC25.8W 1 110 | 08077013 | Spacer -10.2 x14x 0.2 mm
19 [ C200 2248 | Fixing Plate 1 111 | 08044046 | Spring Pin - 4x16
20 [ C2032315 |Tension Shaft 1 112 | 0594 0080E | Bolt - M4x8
21 | C203 2317 |Pullet-26T 1 113 | 08044048 | Spring Pin - 4x20
22 | C2032316 |Timing Belt 1 114 | 0725 0100Z | Retaining Ring - M10
23 | C203 2303 | Snap Bushing 1 115 | 08053134 | Ball Bearing - 10x26x8mm
[24 1070100307 [Washer] 1 116 | 0720 0120Z | Retaining Ring - M12
25 | C200 2339 | Blake Spring 1 117 | 07403012 | Ball Bearing - 12x28x8
26 | C2002338 |Gear-20T 1 118 | 0707 6040B | Bushing - 6x4mm
27 | C2008450 [ Encoder 3 119 | 08072071 | Washer -3.1x7x0.2mm
28 | C2002321 | Bracket - Image Shifting Unit 1 120 | 0573 0050E | Hexagon Headless Set Screw - M3x5
29 | C2012221 |Gear-40T 1 121 | 03130040Z | Philips Pan Head Screw - M3x4
30 | C2012222 |Coupled Gear - 20T & 60T 1 122 | 0707 6080B | Bushing - 6x8mm
31 | C2002331 |Gear-20T 2 123 | 0707 6120B | Bushing - 6x12mm
32 | C2002332 |Gear- 16T 1 124 | 0720 0040Z | Retaining Ring - M4
[33 ] C2192226 [Gear - 22T] 2 125 | 07200050E | Retaining Ring - M5
34 | C2002302 [Image Shifting Arm - Large 1 126 | 0951 5008Z | Philips Screw With Flat Washer - M5x8
35 | C2002266 | Bearing Supporter 2 127 | 08011135 | Philips Pan Head Screw - M3x3

13



Ricoh Technical Services
Item 1
See MB 17.

Ricoh Technical Services
Item 36
See MB 17.

Ricoh Technical Services
Item 24
See MB 30.

Ricoh Technical Services
Item 33
See MB 30.


4. DRIVE SECTION 11 (C211) February 28, '91

¢ Lbs b 5"

14


Ricoh Technical Services
MB 18
Diagram corrections


4. DRIVE SECTION 11 (C211)

February 28, '91

IR%E_X Part No. Description gstge?r?tgly Ir,ll%e_x Part No. Description gétg’elrjnetgly
1 [C2038451 [Main Motor - DC8OW 2 100 | 0960 4008Z | Flange Head Screw -4 x 8
2 | C200 2221 |Collar - Pressure Cam Shaft 1 101 | 0713 0050B | Hexagon Nut - M5
3 [ C2002225 |Pressure Cam Shaft 1 102 | 0574 0040E | Hexagon Headless Set Screw -M4x4
4 | C200 2224 | Plate Nut - Print Pressure Cam 1 103 | 0720 0080Z | Retaining Ring - M8
5 [ C2115595 | Printer Pressure Cam - A4 1 104 | 08077013 | Spacer -10.2 x 14x 0.2 mm
5 [ C2135560 | Printer Pressure Cam - LG/B4 1 105 | 08046092 | Hexagonal Set Screw
6 | C2032312 | Pulley 1 106 | 0700 0050Z | Flat Washer - M5
7 | C203 8453 [Commutation Brush 2 107 | 0595 0120E | Socket Screw - M5x12
8 | C2012210 |Gear Support Plate - Rear 1 108 | 0314 0060Z | Philips Pan Head Screw - M4x6
9 | C200 2226 |Gear-90T 1 109 | 0712 0060Z | Hexagon Nut - M6
10 [ C2012212 |Gear Support Plate - Front 1 110 | 0623 0200E | Spring Pin - 3x20mm
11 [ C2002267 |Spacer 2 111 | 0741 3908S | Bearing
12 | C200 2217 | Collar 1 112 | 08044046 | Spring Pin - 4x16
13 | C203 2326 | Gear-90Z 1 113 | 03150060Z | Philips Screw - 5x6
14 | C203 2327 | Pulley Flange 1 114 | 0623 0140E | Spring Pin - 3x14mm
15 | C203 2311 | Gear Flange 1 115 | 0741 3807S | Bearing
16 | C203 2215 | Gear - 18T 1 116 | 0951 5008Z | Philips Screw With Flat Washer - M5x8
17 | C200 6053 | Gear-40T 1 117 [ 0574 0050E | Hexagon Headless Set Screw - M4x5
18 | C203 2216 | Driven Shaft 1 — (/{178 | Aw020041 [ Photointerruptor - EE-SX450-PI |
19 [ C203 2309 | Pulse Disk 1 — || 119 [ 03140080Z | Philips Screw - 4x8
20 | C2002205 | Bracket- Drum Rotation Sensor 1 120 | 03140120Z | Philips Screw - 4x12
21 | C201 2207 |Gear -18T 1 121 | 0960 4008Z | Flange Head Screw -4 x 8
[22°]°C207 2211 | Bushing_Stopper] 1
23 | C2032306 | Support Side Plate - Aid 1
24 | C203 2318 | Reinforcement Plate 1
25 | C2002210 | Drive ShaftAss'y 1

15



Ricoh Technical Services
Item 22
See MB 30.

Ricoh Technical Services
Item 118
See MB 30.


5. PAPER TABLE (C211)
February 28, ‘9 |

16



5. PAPER TABLE (C211)

February 28,91

Ir,ll%e_x Part No. Description gstgeFr’r%Iy Irlll%e.x Part No. Description Sstglefn%rly
1 | 55061536 |Screw - M4x6 2 36 | C2035119 | Arm - Paper Feed Table 1
2 | 50700923 | Spring Washer - Rotating Table 2 37 | C2005025 | Paper Feed Plate Shield 1
3 [ C2005285 | Side Pad 2 38 | C2115103 | Paper Feed Bottom Plate - LT 1
4 | C2005287 | Rubber Plate - Paper Feed 2 38 | C2115104 | Paper Feed Bottom Plate - A4 1
5 | C2015015 |Seal - M10 2 39 | C2032716 | Decal - Paper Size - LT 1

[6 | 55061535 |Right Side Pad TYAsNTA 2 39 [ €204 2718 | Decal - Paper Size - A4 1
7 | C2005279 | Left Side Plate - Paper Feed 1 — || [40_| c2245128 | Left Rack| 1
8 | C2005274 | Right Side Plate - Paper Feed 1 — 41 | C2038365 | Grounding Wire 1
9 | 52145235 | Paper Feed Sensor 1 42 | C2035148 | Fixing Plate 1

10 [ C2035087 | Rubber Plate - Feed Table 1

11 | C2035078 | Paper Feed Table 1

12 [ C203 2453 | Decal - Paper Feed Table 1

13 [ C203 5121 | Bushing - 8x12x9mm 4

14 1 56001107 | Snap Retainer -12 2

15 | C2005038 | Screw Collar 2

16 | C2035114 | Bushing - 3x6x3mm 1

17 | C2035116 |[Washer - 6x13x12mm 1

18 | C2035113 | Bushing - 6x3x3mm 1

19 | C2035109 | Knob Screw 1

20 | C2035131 |Gear Cover 4

21 | C2005335 | Side Plate Slider 2

22 | C2005030 | Paper Feed Rack 2 100 | 0701 0080Z | Flat Washer - M8

23 | C2035142 | Rack Shaft 4 101 | 0323 0100Z | Philips Sunken Head Screw - M3x10

24 [5606 2310 Rolle 4 102 | 0313 0100Z | Philips Pan Head Screw - M3x10

[25 C224 5126 [ Right Rack] 1 103 | 095140102 | Philips Screw With Flat Washer M4 x

26 | C2005042 | Rear Shaft - Paper Feed 1 104 | 0720 0040Z | Retaining Ring - M4

27 | C2035122 | Front Shaft - Paper Feed 1 105 | 0720 0060Z | Retaining Ring - M6

28 | C2015040 | Actuator - Table Lower Limit Switch 1 106 | 0951 4008Z | Philips Screw With Flat Washer M4 x

29 | 55057197 | Spring - Hinge - Inking 2 107 | 0710 0030Z | Hex Nut 3

30 | 53091023 | Pinion Paper Feed Table 1 108 | 0700 0040Z | Flat Washer - M4

31 | C2035105 | Supporter 1 109 | 0951 3006Z | Philips Screw With Flat Washer - M3

32 | C2035120 | Position Indicator 1 110 | 09653010W | Tapping Screw With Flat Washer - M3x10

33 | C2012443 | Feed Stand Cover Sheet 1 [111 | AW020041 | Photointerrupter - EE-SX450-P1 |

34 | C203 2422 | Feed Stand Cover 1 112 | 03140120Z | Philips Screw - 4x12

35 | C2015125 | Shoulder Screw - M4 1 113 | 03140080Z | Philips Screw - 4x8

17



Ricoh Technical Services
Item 111
See MB 30.

Ricoh Technical Services
Item 6
See MB 30.

Ricoh Technical Services
Item 25
See MB 30.

Ricoh Technical Services
Item 40
See MB 30.


February 28, '91

6. PAPER TABLE DRIVE (C211)

18



6. PAPER TABLE DRIVE (C211) February 28, '91

Irll\ldgx Part No. Description ggelrjnebrly Ir,lﬂf_x Part No. Description /%t%'eﬁ]ebﬁy
1 | 50530419 [ Bushing - 10mm 2 100 | 0951 4005Z | Philips Screw With Flat Washer - M4x5

C2015051 | Pinion - 24T

3 [ C2015161 | Bracket - Paper Table Safety Switch
4 | C2035133 | Paper Feed Table Shaft

5 | C2015046 | Front Gear Support

6 | C2005096 |Worm Wheel Gear - 18T

7

8

9

101 | 03130060Z | Philips Pan Head Screw - M3x6

102 | 07200080Z | Retaining Ring - M8

103 | 0624 0160E | Spring Pin - 4x1 6mm

104 | 03130140Z | Philips Pan Head Screw - M3x14

105 | 0574 0060E | Hexagon Headless Set Screw - M4x6
106 | 03140080Z | Philips Screw - 4x8

107 | 08053208 | Ball Bearing - 6x10x3mm

108 | 08074076 | Washer - 8.2x6. 1 xO.3mm

109 | 0574 0040E | Hexagon Headless Set Screw - M4x4
110 | 0315 0120Z | Philips Screw - 5x1 2

111 | 0951 3006Z | Philips Screw With Flat Washer - M3
112 | 0720 0050Z | Retaining Ring - M5

113 | 12041494 | Micro Switch

C2015045 | Rear Gear Support

C2035140 | Motor Bracket

C2035138 | Worm Gear

10 | C203 8130 | Motor - AC22W

11 | 55066314 | Mylar - Master Feed Table

12 | C2035152 | Safety Switch Shaft

13 | C2035158 | Safety Switch Plate

14 | 55064608 | Bushing - Paper Hold/Down Roller -
15 | C2035153 | Safety Switch Actuator

16 | 56073906 | Safety Switch Spring

e N T T e S SN O}

19



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER (C211) February 28, '91

i %}@mm
A 7

e

-
it TSl

. L5y
N




7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER (C211)

February 28, '91

Inﬁg?( Part No. Description A;sem%rly Inﬁgx Part No. Description BstsyeFr;?l;y
1 | C203 5020 | Spring - Feed Roller Pressure 1 100 | 0720 0040Z | Retaining Ring - M4
2 | C203 5025 | Spring Link 1 101 | 0951 3005Z | ®hilips Pan Head Screw - M3 x 5
[3 |-coo85058-| Feed Roller Arm L2020 35 1 102 | 0594 0080E | Bolt - M4x8
4 | C2035113 | Bushing - 6x9x3mm 1 103 | 07010040Z | Flat Washer - M4
5 | C203 5057 | Feed Roller Holder 1 104 | 07130040B | Hexagon Nut - M4
6 | C203 5046 | Bushing - 14x20x9mm 1 105 | 07200050Z | Retaining Ring - M5
7 | C203 5049 | Front Bushing Stud 1 106 | 0574 0040E | Hexagon Headless Set Screw - M4x4
8 | C203 5050 | Rear Bushing Stud 1 107 | 03140080Z | Philips Screw - 4x8
9 | C203 5220 |Gear - 18T 1 108 | 0720 0030Z | Retaining Ring - M3
10 | C2015073 |[Arm Balancer - Feed Roller 1 109 | 0594 0080Z | Bolt - M4x8
11 [ C203 5061 | Collar - Reverse Roller Release 1 110 | 0951 3006Z | Philips Screw With Fiat Washer - M3
12 | 56001081 Right Bushing - Paper Feed Roller 1 111 | 08044055 | Pin
13 | C203 5027 |Adjusting Plate 1 112 | 08053263 | Bearing -6 x 10x 6mm
14 | C203 5055 |Actuator - Paper Feed Table 1 113 | 0554 0040E | Allen Screw - M4x4
15 | 56062066 Paper Feed Guide Disc 2 114 | 0574 0080E [ Hexagon Headless Set Screw - M4x8
16 | 56001086 | Spacer -10.2 x 20 2 — | [115_[ Aw020041 | Photointerruptor - EE-SX450-PI|
17 | 55064169 | Rubber Roller - Paper Feed 4 — | 116 | 0314 0120Z | Philips Screw - 4x12
18 | 55076010 | Separator Roller Ass’y 1 — | |117 | 0573.0040E | Hexagon Headless Set Screw - M3x4 |
19 | 55076035 | Timing Belt - 162XL 1 = e .. B [
20 | 55076032 |Timing Belt Pulley - 30T 2 ERA R ‘
21 | C2005130 | Upper Shaft - Separation Pressure 1
22 | C2035135 | Bushing - 10mm 1
23 | C203 5043 | Pick-up Roller Shaft 1
24 | 55076038 |Torque Limiter - Paper Feed Roller 1
25 | 55076015 | Paper Feed Roller 1
26 | 56001107 |Snap Retainer -12 1
27 | C203 5045 | Bushing - 18x24x28mm 1
28 | C203 5205 | Belt Tensioner Ass’y 1
29 | C203 5200 |Tension Roller 1
30 | C2035201 |Tension Arm 1
31 | C203 5208 | Tension Bracket 1
32 | C203 5215 | Tension Spring 1
33 | C203 5225 | Spacer - 8x11x1 1
34 | C203 5051 | Arm Stopper 1

21



Ricoh Technical Services
Item 117
See MB 1

Ricoh Technical Services
Item 3
MB 3: Modified to prevent it from touching the side plate

Ricoh Technical Services
Item 115
See MB 30.


8. PAPER SEPARATION ROLLER (C211) February 28, '91

22



8. PAPER SEPARATION ROLLER (C211)

February 28, '91

",lﬂ)e_ Part No. Description gstg/e;%r“ lr,lld;x Part No. Description Sggefnegly
1 | C201 5075 | Guide Plate Bracket 2 100 | 03140080Z | Philips Screw - 4x8
2 | C203 2708 | Lever Bracket 1 101 | 08011004 | Screw - M4x4
3 | C2012425 | Adjusting Lever 1 102 | 0323 0100Z | Philips Sunken Head Screw - M3x10
|4 [C209 5220 | Lever Shaft] 2 103 | 0951 3006Z | Philips Screw With Flat Washer - M3
5 | 55018180 | Flat Spring - Feed Roller Pressure 1 104 | 07130040B| Hexagon Nut - M4
6 | C203 5007 | Paper Feed Lever 1 105 | 07200040Z | Retaining Ring - M4
7 | 55064235 | Plate Nut - Paper Pressure 1 106 | 0951 4008Z | Philips Screw With Flat Washer M4 x
8 | C2035013 | Lever Supporter 1 107 | 0574 0040E | Hexagon Headless Set Screw - M4x4
9 | 55018195 | Steel Ball 3/16 1 108 | 0951 3005Z | Philips Pan Head Screw - M3 x 5
{10 | C203 2026 | Lever Bracket-Paper Feed| 1 109 | 08011135 | Philips Pan Head Screw - M3x3
11 [ C2035017 | Spring Stud 1 110 | 0433 0080Z | Tapping Screw - M3x8
12 | C203 5020 | Spring - Feed Roller Pressure 1
13 | C2015090 | Separation Roller Pressure Stud 1 E
14 | C203 5062 | Left Arm - Separation 1
15 | 55076018 | Lower Separator Roller 1 I:I
16 [ C2015080 | Separation Roller Pressure Spring 2
17 | C203 5066 | Right Arm - Separation 1
18 | €203 2728 | Decal - Paper Separator 2
19 | C2015086 | Spring Plate - Right 1
20 | C2015084 | Right Bracket - Separation Pressure 1
21 | C2015089 [Washer - M6 2
22 | C2015088 | Separation Pressure Lever 2
23 | 54032075 | Shoulder Screw 2
24 | C2015083 | Left Bracket - Separation Pressure 1
25 | C2015082 [ Spring Plate - Left 1
26 | 55076060 |Guide Screw - Front Plate 1
27 | C2005106 | Paper Feed Pressure Spring 1
28 | 55076058 | Spring Hook - Separator Pressure 1
29 [ 55076055 [ Front Guide Plate 1
30 |C2035086 [Guide Plate 1
31 | C2015077 |Lower SeparationRoller Ass’y 1
Lo ! /0 R4
I [Coatzozs| bevre 7 ’ :
{D PR {1 ""2?’3/24?!/

23



Ricoh Technical Services
Item 10
See MB 1.

Ricoh Technical Services
Item 4
MB 21: Replaced by a spacer to facilitate service

Ricoh Technical Services
MB 21
New screw type introduced


9. PAPER FEED DRIVE (C211) February 28, '91




9. PAPER FEED DRIVE (C211)

February 28, '91

Index Part No. Description Sstgeﬁwekgly Imfx Part No. Description Assenslcr)ly

155015929 [Spacer -5.2 mm x 16 mm x 11~ ¢bs 1 100 [ 072502207 | Retaining Ring - M22

2 | C2035194 | Shoulder Screw - M4 1 101 | 07403007 | Ball Bearing - 7x19x6mm

[3 | c2005207 | sector Gear Stud.l-.;;cz,('\s'lﬂ 1 102 | 08075004 |Washer

4 [ C2005190 | Paper Feed Sector Cam 1 103 | 07130040B | Hexagon Nut - M4

|5 C2035175 | Sector Gear — ( 224 Sie] 1 — | [104 108077018 [Washer- M10 t~2 ubs

6 | 56001086 | Spacer- 10.2x20 -+ 3t 1 — | 105 | 07200060Z | Retaining Ring - M6

7 | C2005222 | Sector Spring 1 — | [106 | 072000802 | Retaining Ring - M8 |

8 | C2005205 | Paper Feed Spring 1 — | 107 | 07010040Z | Flat Washer - M4

9 | C2035180 | Sector Gear Stopper 1 108 | 08077013 | Spacer -10.2 x 14x 0.2 mm

10 [ C2012228 |Feed Cam Shaft 1 109 | 0624 0160E | Spring Pin - 4x16mm

11 | C2135110 |Paper Feed Cam 1 110 | 08044048 | Spring Pin - 4x20

12 | C2005238 | Sector Stopper - Feed Roller 1 111 | 08077055 | Holder - Main Shaft

13 | C200 5235 | Paper Feed Solenoid Spring 1 112 | 0741 3807S | Bearing

14 | C200 8432 | Paper Feed Solenoid 1 113 | 0720 0040Z | Retaining Ring - M4

15 | C2005226 |Link - Paper Feed Solenoid 1 114 | 0623 0100E | Spring Pin - 3x10mm

16 | C2005225 | Bracket - Paper Feed Solenoid 1 115 | 0951 4006Z | Philips Screw With Flat Washer - M4
17 | C203 2073 | Stopper Stud - Paper Feed 1 116 | 0313 0040Z | Philips Pan Head Screw - M3x4
18 | C2015101 |Link 1 117 | 07130050B | Hexagon Nut - M5

118 | 07120060Z | Hexagon Nut - M6
119 | 0594 0060E | Socket Screw - 4x6

25



Ricoh Technical Services
Item 1
Deleted: See MB 30.

Ricoh Technical Services
Item 3
See MB 30.

Ricoh Technical Services
Item 5
See MB 30.

Ricoh Technical Services
Item 6
Deleted: See MB 30.

Ricoh Technical Services
Item 104
Deleted: See MB 30.

Ricoh Technical Services
Item 106
Quantity increased: See MB 30.


February 28, '91

10. 2ND FEED ROLLER (C211)

26



10. 2ND FEED ROLLER (C211)

February 28, '91

E]
]

Ir’1\1|1§-x Part No. Description gstg/elrjnetgly Ir’1\1|1§-x Part No. Description gstge?tgly
1 | C2005150 | Bushing - 7x18x9mm 2 100 | 0720 0060Z | Retaining Ring - M6
2 | C2005137 | Left Bracket - Guide Plate 1 101 | 031400802 | Philips Screw - 4x8
3 | 55056528 | Spring - Press Roller 2 102 | 07403010 | Bali Bearing - 10x26x8mm
4 | C2005154 | Left Spring Arm 1 103 | 0720 0050Z | Retaining Ring - M5
5 [ C2015125 | Shoulder Screw - M4 4 104 | 031402002 | Philips Screw - 4x20
6 | C2005148 | Upper Feed Second Roller 1 —_ [-6864-6600—|
7 | C2005340 |Upper Feed Roller 1 = ﬁ -07+3-00468-H
8 | C2005155 | Right Spring Arm 1 107 | 031300502 | Philips Screw - 3x5
9 | C2015138 | Upper Second Feed RollerAss’y 1 108 | 11050010 | Nylon Clip - 6N
10 [ C2015134 |Bearing Holder 2 109 | 0951 4006Z | Philips Screw With Flat Washer - M4
111 C2005153 | Bushing Supnorter 2 110 | 08050084 | Retaining Ring
[12 |-eea528+ |Gear-141 c209 523 1 — | [112 | 14030539 | Photointerruptor - EE-SX450-PI-tafiyuz et |
|13 [-G203-5515 | Paper Detecting Arm £ 20 | — | 112 | 0314 0100Z | Philips Screw - 4x10
14 | 56001080 | Bush - Paper Feed Roller - Left 1 113 | 0951 4010Z | Philips Screw With Flat WasheM4 x
15 [ C2015505 |Height Sensor Bracket 1 -
16 | 2005504 | Paper Detecting Pin 2 = 114105 oS0 | fe""‘jo‘“ Heod less Jot
17 | C2005503 | Paper Detecting Shaft 1 -
18 | C203 5230 Lov?/er Second I%eed Roller 1 SVQ w - w 3 i 5
19 [ 56062213 |Lower Second Feed Roller Brake 1
20 |55018328 | Spring - Feed Roller Brake 1
21 | C2015124 | Lower Guide Plate 1
22 | C2005138 | Right Bracket - Guide Plate 1
23 | C2005135 | Guide Plate Spacer 2
24 | C2132034 | Counter Sensor Shaft 1
25 | C2015123 | Upper Guide Plate 1
26 | C2015139 |Upper Shaft - Feed Roller 1

27



Ricoh Technical Services
Item 12
MB 2: Modified to improve durability.

Ricoh Technical Services
Item 13
MB 4: Strengthened

Ricoh Technical Services
Items 105, 106
MB 4: Deleted from this page. See item 114 below.

Ricoh Technical Services
Item 114
See MB 4.

Ricoh Technical Services
MB 9
Antistatic brush added to prevent jams around the drum

Ricoh Technical Services
Item 111
See MB 30.


11. 2ND FEED DRIVE (C211) February 28, '91

0

28



11. 2ND FEED DRIVE (C211)

February 28,91

IRI%X Part No. Description gstgefnekgly ndex Part No. Description gstgeFr!r?kgly
1 | C2135110 | Paper Feed Cam 1 100 | 07120060Z | Hexagon Nut - M6
2 | C201 2228 | Feed Cam Shaft 1 101 | 0741 3807S | Bearing
3 | C2135120 | Second Feed Roller Cam 1 102 | 07200080Z | Retaining Ring - M8
4 | C2012229 | Gear-50T 1 103 | 08077055 | Holder - Main Shaft
5 | C200 5239 | Feed Sector Stopper 1 104 | 08044048 | Spring Pin - 4x20
6 | C2015101 | Link 1 105 | 0624 0160E | Spring Pin - 4x16mm
7 | C203 2075 | Feed Gear Stopper Shaft 1 106 | 05850100Z | Bolt - M5x10
8 | C2005222 | Sector Spring 1 107 | 0701 0050Z | Flat Washer - M5
9 | C2035191 | Sector Gear Stopper 1 108 | 0720 0040Z | Retaining Ring - M4
10 | C2035184 | Sector Gear 1 109 | 07130050B | Hexagon Nut - M5
11 | C2005223 | Lift Cam 1 110 | 08077018 | Washer - M10
12 | C203 2072 | Feed Cam Shaft 1 111 | 0594 0060E | Socket Screw - 4x6
13 | C2015142 | Lift Arm - Feed Roller 1 112 | 0701 0040Z | Flat Washer - M4
14 | C2015145 | Lift Arm Spring 1 113 | 09515010Z | Philips Screw W/T Flat Washer - M5x10
114 | 07403808 | Bearing - 8x16x5mm
115 | 07130040B | Hexagon Nut - M4
116 | 08046090 | Hexagon Bolt - M4

29




February 28, '91

12. PRESS ROLLER (C211)

30


Ricoh Technical Services
Item 111 should be Item 124 (see MB 1)


12. PRESS ROLLER (C211)

February 28, '91

",]\ld; * | Part No. Description Sstgeﬁwekgly n’\(lisx Part No. Description Sstgeﬁwekgly
1 [ C200 5566 | Pressure On/Off Lever 1 100 | 07403206 | Ball Bearing
2 | c2005526 | Print Pressure Bushing 2 101 | 0623 0100E | Spring Pin - 3x10mm
3 | C200 5565 | Print Pressure Stopper 1 102 | 07000060G | Flat Washer - M6
4 | 55017559 | Spring - Master Feed 1 103 | 0594 0060E | Socket Screw - 4x6
5 | C200 8432 | Paper Feed Solenoid 1 104 | 0584 0121Z | HexagonBolt - M4x12
6 | C200 6002 |Adjusting Arm 1 105 | 0710 0040Z | Hex Nut 4
7 | C2005553 | Right Arm - Print Pressure 1 — [Ho6—F-6624-0220E Spring-Pir—4x20mm—|
8 | C2035505 | Print Pressure Shaft 1 — | 107 | 09514008Z | Philips Screw With Flat Washer M4 x
9 | C2035507 | Shielding Plate 1 108 | 0720 0060Z | Retaining Ring - M6
10 | C2005552 | Left Arm - Print Pressure 1 109 | 0720 0120Z | Retaining Ring - M12
11 | 50530223 | Bushing - 8mm 1 110 | 031 40080Z | Philips Screw - 4x8
12 | C213 2034 |Counter Sensor Shaft 1 111 | 071 30050B | Hexagon Nut - M5
13 | C2115553 | Press Roller Ass'y -LG/A4 1 112 | 03140100Z | Philips Screw - 4x10
13 | C2035509 | Press Roller Ass'y - B4 1 113 | 0720 0100Z | Retaining Ring - M10
14 | C200 6008 | Exit Pawl 1 114 | 08046092 [ Hexagonal Set Screw
15 | C203 6003 |Pawi Shaft 1 115 | 0593 0080E | Bolt M3x8
16 | C200 6004 | Exit Pawl Lever 1 116 | 0720 0040Z | Retaining Ring - M4
17 | c200 2225 | Pressure Cam Shaft 1 117 | 07403007 | Ball Bearing - 7x19x6mm
18 | c200 2224 | Plate Nut - Print Pressure Cam 1 118 | 0433 0080Z | Tapping Screw - M3x8
19 | C2135560 | Printer Pressure Cam - LG/B4 1 120 | 0701 0030Z | Fiat Washer - M3
19 | C2115595 | Printer Pressure Cam - A4 1 121 | 0701 0040Z | Flat Washer - M4
20 | C2005541 | Print Pressure Arm 1 122 | 05860451 z | Hexagon Bolt - M6x45
— || [21 | C2005543 [ Pressure Spring Link]| 1 123 | 031 30060Z | Philips Pan Head Screw - M3x6
= 22 | 56073261 | Print Pressure Sprin 1 -
23 | 56072814 | Roller Spring P 1 = | 124 (4030837 [Phorin, om0 - €&-ovaon. 2/ |
24 | C201 5550 | Printing Pressure Sta 1 — T P
% | C203 6004 | Pawl Cam g 1 )06 |P8FEno (S P - a2 Fouls 2
26 | C2005557 [ Rear Guide Rlate 2
— | [27 | C2115554 | Press RolleKLG/B4/ | 1
= 27 | C2015555 [Press Rolled - B# 1
=] 2 | 2c52:8))|

[ ]

31



Ricoh Technical Services
Item 27
See MB 1

Ricoh Technical Services
Item 106
See MB 1.

Ricoh Technical Services
Item 124
See MB 1.

Ricoh Technical Services
MB 13
New parts introduced to strengthen the pressure spring link

Ricoh Technical Services
Item 21
MB 13: Strengthened

Ricoh Technical Services
Item 28
See MB 29.


13. PAPER DELIVERY | (C211) February 28, '91

‘ N2 V/*%J@{/ﬂ |
__ / X ‘) T

A \\\
Bl
“a TN

32



13. PAPER DELIVERY | (C211)

February 28, '91

I?\ld;x Part No. Description gétgelsnetgly IRI%?X Part No. Description ggg’eﬁ?)ﬁy
* 1 c207 1027 Paper Delivery Unit 1 100 | 0434 0060z | Tapping Screw - M4x6
1 ] C207 6005 |Vacuum Plate 1 101 | 0960 4008Z | Flange Head Screw -4 x 8
2 | 14030456 | Photo Sensor 2 102 | 08053452 | Ball Bearing - 10x22x6mm
3 | C207 8055 | 2nd Paper Exit Sensor Harness 1 103 | 0720 0080Z | Retaining Ring - M8
4 | C207 6017 |Vacuum Duct 1 104 | 0594 0080E | Bolt - M4x8
5 | C207 6001 |Vacuum Plate Base 1 105 | 0623 0160E | Spring Pin - 3x16mm
6 | C207 6009 | Drive Roller - Transport Belt 1 106 | 0554 0040E | Allen Screw - M4x4
7 | C207 6011 | Transport Belt 4 107 | 0594 0080OE | Bolt - M4x8
8 | C207 8410 | Blower Motor - AC 14/13W 1
9 | C203 6065 | Pulley Flange 1
10 | C2016080 | Pulley- 16T 1
11 | C207 6019 | Idler Roller Shaft 1
12 | C207 6008 | Idler Roller - Transport Belt 4
13 | C207 8053 | 1st Paper Exit Sensor Harness 1

33



14. PAPER DELIVERY Il (C211) February 28, '91

34



14. PAPER DELIVERY Il (C211)

February 28, '91

Irll\ldgx Part No. Description gstgefnekgly lr,'\ld(f. Part No. Description /?;tge%%ﬂy
1 | C200 6058 | Gear - 28T 1 100 | 0720 0080Z | Retaining Ring - M8
2 | 50700719 | Bearing - Shaft - Drive - Fitting 1 101 | 06230180E | Spring Pin - 3x18mm
3 | C203 6064 | Idle Shaft 1 102 | 0314 0080Z | Philips Screw - 4x8
4 | C200 6060 |[Timing Belt- 170XU 1 103 | 0313 0040Z | Philips Pan Head Screw - M3x4

5 | C200 6059 | Pulley - 25T 1
6 | C203 6060 | Vacuum Drive Bracket 1
7 | C203 6070 | Left Bracket 1
8 | C203 6076 | Slider Roller 2
9 | C2006135 | Antistatic Brush 1
10 | C203 6085 |2nd Antistatic Brush 1
11 | C203 6077 | Leaf Spring 1
/ k(% C203 6073 | Right Bracket l L
1T &1 C207 6201 | Shelter Plate 1
14 | C207 6081 | Paper Delivery Plate 1
[12[C203 6085 [2nd Antistatic Brush| '

35



Ricoh Technical Services
See MB 1

Ricoh Technical Services
See MB 1


15. DELIVERY TABLE (C211) February 28, '91

36



15. DELIVERY TABLE (C211) February 28,91

Index - Q'ty Per Index - Q'ty Per
No. Part No. Description Assembly No. Part No. Description Assembly
* | C2036164 | Delivery Table Unit 1 100 | 03140080Z | Philips Screw - 4x8

1 | C2036123 | Guide Slider
[27|-ceo76+ieterCuigePate C2( 5 H[IX |
3 [ C2036122 | Guide Plate Slider
4 | C2076125 | Guide Plate Spring
5 | C2076132 | Support End Fence
6 | C2036129 | End Fence Support Rail
7
8
9

101 | 0433 0082Z | Tapping Screw - M3x8

102 | 0720 0030Z | Retaining Ring -M3

103 | 0313 0060Z | Philips Pan Head Screw - M3x6

104 | 0704 0030W| Toothed Washer - M3

105 | 0433 0062W| Hexagon Head Tapping Screw - M3x6
106 | 0951 4008Z | Philips Screw With Flat Washer - M4x8
107 | 0313 0060W| Philips Pan Head Screw - M3x6

C201 2447 | Paper Delivery Cover Sheet
C2036115 | Guide Plate Rail
C203 6132 | End Fence Support Shaft
10 | C203 6124 | Guide Plate Bracket
11 | C203 6139 | Sponge Seal - 4x12x200
12 | C203 6078 | Delivery Table Stopper
13 | C2076104 | Delivery Table - A4
13 | C207 6220 | Delivery Table - LT
14 | C2036138 | Antistatic Bracket
15 | C201 2445 | Paper Delivery Cover
16 | C2036147 | Leaf Spring
17 | C2036134 | End Fence Support Slider
18 | C2036135 | Support Bracket
19 | C203 6145 | Rubben Seal - 2x20x30
20 | C2036143 | Delivery Table Fence
21 | C2036151 | End Fence
22 | C2016115 | Fence Sponge
23 | C203 6152 | Fence Supporter .
[24 | 55054189 | Felt - Side Plate 3 2.{S 6!1©
25 | C2036150 | End FenceAss'y
26 | C2136119 | Right Guide Plate
27 | C2036125 | Guide Plate Spring

R I NC YU N A N R U T S N Ry U R Y

37



Ricoh Technical Services
Item 2
MB 6: Modified to standardize appearance

Ricoh Technical Services
Item 24
See MB 30.


16. DRUM SECTION 1 (C211) February 28, '91

38



16. DRUM SECTION | (C211)

February 28,91

Ir’1\1|1§-x Part No. Description gge';%ly Ir[]\ldc;a.x Part No. Description gstgerpn%rly
1 | C2004852 | Gear-50T 1 37 | C2004926 | Ink Holder Cam 1
2 | 55076624 | Bushing - 8x16x45mm 2 38 | C2004867 | Gear-50T 1
3 | 54132266 | Spring Anchor 1 39 | 50540536 | Magnet CatchAss'y 1
4 | C2114570 | Drum Side Plate 1 40 | C2014679 | Ink Pump Slider 1
5 | C2004914 | Drum Stopper Spring 1 41 | C200 4815 | Vinyl Tube - M6 1
6 | C2004912 | Drum Stopper Bracket 1 42 | C2004862 | Ink Stopper 1
7 | C203 4532 | Drum Stopper 1 43 | 56073705 | Drive Spring 1
8 | C2004913 | Drum Stopper Shaft 1 44 | C2018062 | Ink Supply Solenoid 1
9 | C2004814 | Bushing - 6x10x55mm 1 45 | C200 4864 | Bracket - Ink Supply Solenoid 1

10 | C207 4575 | Side Plate Cover 1 46 | C2004635 | Drum Lock Spring - Right 1
11 | C2014674 | Gear-25T 1 47 | C211 4632 | Right Arm - Drum Look 1
12 | C201 4676 | Clutch Spring 1 49 [ C207 4576 | Lower Cover 1
13 | C200 4861 | Pump Clutch Sleeve 1 50 | C207 4574 | Spring Cover 1
14 | C201 4067 | Pump Clutch Collar 1 51 | C207 4567 | Arm Stopper 1
15 | C201 4677 | Clutch Bracket 1 52 | C207 4568 | Release Spring 1
16 | C2114631 | Left Arm - Drum Lock 1 53 | C207 8211 | Drum Lock Solenoid 1
17 | C201 4636 | Drum Unit Handle 1 54 | C207 4566 | Arm Stopper Shaft 1
18 | 54003404 | Stepped Screw 1 100 | 0434 0080Z | Tapping Screw - M4x8
19 | C2004639 | Release Lever - Drum Lock 1 101 | 0720 0050Z | Retaining Ring -M5
20 | C2004640 | Stopper Spring - Drum Lock 2 102 | 0951 4006Z | Philips Screw With Fiat Washer - M4
21 | C2004637 | Right Stopper - Drum Lock 1 103 | 0434 0060Z | Tapping Screw - M4x6
22 | C2004638 | Drum Lock Shaft - Small 2 104 | 0574 0050E | Hexagon Headless Set Screw - M4x5
23 | C2004928 | Seal - 0.5x14x9 1 105 | 0720 0060Z | Retaining Ring - M6
24 | C2014639 | Ink Holder Handle 1 106 | 0964 4008Z | Tapping Screw W/Washer - M4x8
25 | C2014682 | Ink Cartridge Spring 1 107 | 03140060Z | Philips Pan Head Screw - M4x6
26 | C2004924 | Right Shaft - Ink Holder 1 108 | 08080021 | Rubber Ring
27 | C203 4553 | Ink Holder 1 109 | 0594 0080Z | Bolt - M4x8
28 | C2004923 | Left Shaft - Ink Holder 1 110 | 09514010Z | Philips Screw With Flat Washer M4 x
29 | C200 4636 | Left Stopper - Drum Lock 1 111 | 0594 0080E | Bolt - M4x8
30 | C2004813 | Support Plate - Ink Antechamber 1 112 | 0707 41608 | Bushing - 4x16mm

[ 31 | C2004810 [ Ink Antechamber | 1 113 | 0623 0080E | Spring Pin - 3x8mm
33 | C2014670 | Ink Pump 1 114 | 0951 4020Z | Philips Screw With Flat Washer - M4
34 | C200 4623 | Rear Cover - Drum Side Plate 1 115 | 0960 4006Z | Philips Frang Screw - M4x6
35 | C2004634 | Drum Lock Spring - Left 1 116 | 03130040Z | Philips Pan Head Screw - M3x4
36 | C2004633 | Drum Lock Shaft - Long 2 117 | 04340100Z | Pan Head Self-tapping Screw - M4x10

39



Ricoh Technical Services
Item 31
MB 15: Vendor change


17. DRUM SECTION Il (C211) February 28,91

W@TTWW o //-

B, W’f?
RS =

40



17. DRUM SECTION 11 (C211)

February 28, '91

Irrlld;x Part No. Description Sstsyerpneg,y Inﬁg?c Part No. Description gsgeﬁ\el;lv
1 | C2008524 | Color Drum Harness 1 C200 4942 | Pinion - 9T 1
2 | C2004613 [ Rear Side Plate - Drum 1 C211 4683 | Screen Rear Plate e 1
3 | C2004653 | Drum Shaft Bracket 4 C213 4583 | Stainless Screen - B4y ( 214535 1
4 | 55066069 | Step Screw - Etching Middle Roller 1 C211 4586 | Tetron Screen - A4 1
5 | C2004946 | Clamper Setter Shaft 1 C211 4588 | Tetron Screen - LG 1
6 | C2004944 | Sector Gear - 9T 1 C207 4940 | Clamper Magnet 1
7 | C200 4945 | Sector Gear Spring 1 C200 8522 | Ground Wire 1
8 | 54133082 | Spring Anchor - Lock Lever 1 C203 4524 | Screen Plate Spring 1
9 | C2014686 | Interrupter Plate 1 C200 4679 | Rear Shield - Drum Flange 1

10 | C211 4674 | Drive Flange - Ink Roller 1 C2034560- | Rear  Drum _ Flange| r. . 1

11 | C200 4672 | Gear - 48T ~ 1 C207 4550 | Sensor Sheet - 8x20 1
[12_|C207 4948 | Drum Clamper Assybzy C 24 414 |

13 | C201 4613 | Drum Rail Cover 1

14 | C2012543 | Decal - Drum Caution 1

15 | C207 4611 | Front Stopper Guide 1

16 | C2014604 |Drum Rail Roller 2

17 | C200 4627 |Drum Rail Shaft 1

18 [ C2114691 [Metal Screen - A4 1 100 | 03140080Z | Philips Screw - 4x8

18 | C2114690 | Metal screen - LG 1 101 | 11021341 | Connector - 8P

18 | C2134690 | Metal screen - B4 1 102 | 05950140E | Hexagon Bolt - M5x14

19 | C2114650 | Drum Shaft 1 103 | 0575 0080E | Hexagon Headless Set Screw - M5x8

20 | C2014681 | Stopper Plate 1 104 | 08074126 | Flat Washer - 6.2x12x0.2mm

21 | C201 4609 [ Stopper Releasing Lever 1 105 | 0807 5044 | Spacer - 8.1mm x 11.5mm x 0.2

22 | 55066111 | Step Screw - Stopper - Upper Guide 1 106 | 0807 5076 | Washer - 8x13x2.2mm

23 | C2014606 | Stopper Releasing Plate 1 107 | 08073103 | Washer - 4x13x2.3mm

24 | C2014610 | Drum Slider Spring 1 108 | 0951 4006Z | Philips Screw With Flat Washer - M4

25 | C2004625 |Drum Rail 1 109 | 07200050Z | Retaining Ring - M5

26 | C2004673 |Gear-50T 1 110 | 0314 0060Z | Philips Pan Head Screw - M4x6

27 | C2004678 | Front Shieid - Drum Flange 1 111 | 0323 0050Z | Philips Sunken Head Screw - M3x5

28 | C2014648 | Front Drum Flange 1 112 | 096040062Z | Philips Flange Screw - M4x6

29| C207 4938 [Clamper Plate 1 113 | 0594 0080Z | Bolt - M4x8

30 | C2194941 |Clamper Shaft 1 114 | 08046091 [ Hexagonal Set Screw - M2x5

31 | C222 4947 |Clamper Rubber 1 115 | 0574 0050E | Hexagon Headless Set Screw - M4x5

32 | C2154950 |Drum Clamper Base Ass'y 1 116 | 0951 4008Z | Philips Screw With Flat Washer M4 x

33 | C2114682 | Screen Front Plate 1 117 | 08077114 | Washer - 16x24x0.3mm

41



Ricoh Technical Services
Item 41
See MB 17

Ricoh Technical Services
Item 12
See MB 30.

Ricoh Technical Services
Items 30 to 32
See MB 30.

Ricoh Technical Services
Item 36
See MB 30.


18. DRUM SECTION Il (C211) February 28, '91

| p /T &‘? e tﬁ
[\
IR

\ \é‘ i\
NN
o

42



18. DRUM SECTION Il (C211)

February 28, '91

Ir’lldoe-x Part No. Description l?s‘sye'r?tl)'ly Irrlldoe.x Part No. Description gggeﬁbrly
1 [ C200 4749 [Ground Plate 1 100 | 0314 0080Z | Philips Screw - 4x8
2 | C213 4665 | Rear Side Plate - Ink Roller 1 101 | 0594 0060E | Socket Screw - 4x6
[ 3 [co154551 |R 1 102 | 0594 0080Z | Bolt - M4x8
4 | C200 8520 |Ink Detector Harness 1 103 | 07250160E | Retaining Ring C - M16
5 | C203 4543 | Ink Detector 1 104 | 0434 0082Z | Tapping Screw - M4x8
6 | C200 4733 | Ink Detector Bracket 1 105 | 0314 0060Z | Philips Pan Head Screw - M4x6
7 | C2114715 | Shaft Stay - Ink Roller 1 106 | 0594 0080E | Bolt - M4x8
8 | C2004748 |Gear -45T 1 107 | 031300502Z | Philips Screw - 3x5
9 | C201 4665 |Bearing Holder 2 108 | 0573 0040E | Hexagon Headless Set Screw - M3x4
10 | C200 3629 |Gear-20T 1 109 | 03130040Z | Philips Pan Head Screw - M3x4
11 | C2004723 [Adjusting Plate - Doctor Roller 2 110 | 0951 4006Z | Philips Screw With Flat Washer M4
12 | C2134664 | Front Side Plate - Ink Roller 1 111 | 0720 0050Z | Retaining Ring - M5
13 | C207 4745 | Front Drum Blade 1 112 | 08077114 | Washer - 16x24x0.3mm
[14 | c215 4550 | Front Bank Plate | 1
15 | C2114722 | Drum Doctor Roller 1
16 | C2114664 | Ink Roller Stay 1
17 | C211 4666 | Drum Ink Roller -LG/A4 1
17 | C201 4666 | Drum Ink Roller - B4 1
18 | C207 4746 | Rear Drum Blade 1
19 | C207 4670 | Gear-24Z 1
20 | C207 4672 | Gear-36Z 1
21 | C2154554 | Sponge - Bank Plate 2
22 | C215 4557 2

43



Ricoh Technical Services
Item 3
See MB 30.

Ricoh Technical Services
Item 14
See MB 30.

Ricoh Technical Services
Items 21 and 22
See MB 30.


19. SCANNER SECTION | (C211) February 28, '91

44



19. SCANNER SECTION | (C211)

February 28, '91

Irll\ld;x Part No. Description gstgeprr?kr)ly Irll\ld;x Part No. Description %%’eﬁf)ﬁy
1 | C200 3049 [ Pressure Arm Spring 4 100 | 0720 0050Z | Retaining Ring - M5
2 | C2003052 | Adjusting Shaft 2 101 | 0720 0030Z | Retaining Ring - M3
3 | C201 2454 | Decal - Original Table Cover 1 102 | 031300502 | Philips Screw - 3x5
4 | C2013024 | Original Table Cover 1 103 | 0313 0140Z | Philips Pan Head Screw - M3x14
5 | C2003048 | Pressure Arm 4 104 | 0313 0120Z | Philips Screw - 3x12
6 | C200 3047 | Shaft- Scanner Unit 1 105 | 0433 0080Z | Tapping Screw - M3x8
7 | C2003053 | Magnet Catch 2 106 | 0707 6150B | Bushing - 6x1 5mm
8 | C200 3045 | Shoulder Screw - Inner Cover 2 107 | 0720 0040Z | Retaining Ring - M4
9 | C200 3041 | Inner Cover - Original Transport 1 108 | 08030043 | Screw - M3x11
10 | €200 3065 | Original Press Roller 1 109 | 0701 0030Z | Flat Washer - M3
11 | C2023107 | Transport Roller 1 110 | 09513005Z | Philips Pan Head Screw - M3 x 5
12 [ C2013066 | Original Guide 1
13 | C2013067 | Platen Plate 1

45




20. SCANNER SECTION Il (C211) February 28, '91

46



20. SCANNER SECTION Il (C211) February 28, '91
I&%e.x Part No. Description Sstgelrjnebrly Inrgg‘x Part No. Description Astgelrjnebrly
1 | C203 8085 | Original Sensor Harness 1 100 | 11050042 | Binder - Harness
2 | C2013074 | Sensor Holder - Rear 1 101 ] 0313 0100Z | Philips Pan Head Screw - M3x10
3 | C203 3065 | Guide Plate 1 — [ 102 | 14030539 | Photointerruptor - EE-SX450-Pt -3 AWWM"{ |
4 | C2003114 | Sensor Actuator 2 — | 103 | 0701 0030Z | Flat Washer - M3
5 | C2003115 | Shoulder Screw - Sensor Actuator 2 104 | 0951 3005Z | Philips Pan Head Screw - M3 x 5
6 | C2033043 | Meter Plate 2 105 | 11050106 | Wire Saddle
7 | C2038015 |Image Density Switch 1 106 | 03130060W| Philips Pan Head Screw - M3x6
8 | C203 2730 | Decal - Printing Density 1 107 | 11050172 | Clamp
9 | C2053150 | Seal - Large 2 108 | 08011236 | Screw - M2.6x4
10 | 55076624 [ Bushing - 8x16x45mm 2 109 | 0434 0080Z | Tapping Screw - M4x8
11 | C201 3073 | Sensor Holder - Front 1 110 | 11060411 | Bushing -11.5mm
12 | C2038084 | Scanner Harness 1 111 | 0720 0060Z | Retaining Ring - M6
13 | C203 3036 | Sensor Stay 1 112 | 0951 3006Z | Philips Screw With Flat Washer - M3
14 | C2053155 | Seal - 0.5x16x23 1 113 | 03140100W| Philips Pan Head Screw - M4x10
15 | C203 3044 [ Tension Roller 1 114 | 09514010Z | Philips Screw With Flat Washer M4 x
16 | C2003031 [ Coupled Pulley - 20T & 48T 1 115 | 03130060Z | Philips Pan Head Screw - M3x6
17 | C2033042 [ Timing Belt - 128MXL 1 117 | 0554 0040E | Allen Screw - M4x4
18 | C201 3068 | First Original Feed Roller 1 118 | 0707 8080B | Bushing - 8x8mm
19 | C2003036 | Timing Belt - 100XL 1
20 | C2033041 | Pulley - 15T 1
21 |-C200-8420— = ” 1
C203p(25 | Mdfor- Ppez.25wW

47



Ricoh Technical Services
Item 21
See MB 1.

Ricoh Technical Services
Item 102
See MB 30.


21. SCANNER SECTION III (C211) February 28, '91

N rd<r( /\,\%?47? =N
NNFT S A

1

- \
N

AN

N A R

48




21. SCANNER SECTION Il (C211) February 28, '91

",]\ldgx Part No. Description gstgeﬁﬂ, ",]\ldgx Part No. Description gstge;%rly
1 ] C2003015 [ Seal -1x7x346mm 1 < VRN 1
2 | C2053130 | Original Table - LT C201 3029 | Right Mylar - Original Guide 1
2 | C2053140 ([ Original Table - A4 .o
3 | C203 2733 | Decal - Scale - LT g /8
3 | C204 2717 | Decal - Original Level - A4
4 | C203 2732 | Decal - How To Operate - LT —
4 | C203 2740 | Decal - How To Operate - A4 Y vy bk
— || [5|c2083017 |Original Guide | EI jo | C20? “?5( G bR
= 6 | C203 3018 ([ Original Guide Holder L
7 | C2033019 | Side Fence Gear AR R /o / /
8 | C2013027 | Original Table Flame
9 | C2033135 | Right Cover Scanner

11 | C2003126 | Rubber Seal

12 | C2003125 | Clamp

13 | C2033014 | Guide Rail Roller

14 | C203 3039 | Left Fluorescent Lamp Cover
15 | C203 3010 | Cover Stud

16 | 55076624 | Bushing - 8x16x45mm

17 | C2003141 | Left Stopper - Magnet Catch

|;18--" C202 300 Orlglnal Table Flame - Left |
19 | C201 3079 | Dust Shielding Cover

20 | C2053020 | Stay - Original Exit Tray

100 | 0353 0080D | Philips Truss Head Screw - M3x8
101 | 0965 3005B | Tapping Screw W/T Flat Washer - M3x5

21 [ C2023111 | Feed Roller - Lower

22 | C2003032 | Pulley - 20T

23 | C2033040 [ Right Fluorescent Lamp Cover

24 | C2003142 | Right Stopper - Magnet Catch o
[25 | c2033033 |Lock Lever - Transmission |- % ©*

26 | C2003006 | Stopper

27 | C2003106 | Lock Spring

28 | C204 3038 | Spring Arm

30 [C2013011 |Gear-16T

31 | C2033020 |Receiving Plate

32 | C2033047 |Stopper Stud

33 [ C2013028 | Left Mylar - Original Guide

34 | C2033038 [ Safety Switch Actuator

102 | 0434 0080Z | Tapping Screw - M4x8

103 | 0343 0060D | Philips Truss Head Screw - M3x6

104 | 0314 0060Z | Philips Pan Head Screw - M4x6

105 | 0701 0040Z | Flat Washer - M4

107 | 0344 0080D | Philips Truss Head Screw - M4x8

108 | 0951 3006Z | Philips Screw With Flat Washer - M3
109 | 0314 0080Z | Philips Screw - 4x8 .

110 | 62033031} Grip-Bracket -~ 0% 3" vofo¥

111 | 0554 0040E | Allen  Screw - Mdx4 Tovz  «-°
113 | 03130050Z | Philips Screw - 3x5 !

114 | 03130200Z | Philips Screw - 3x20

e R e e e e e e e A e e e e PO e RO N e RO = = PO R RO R e s e e e b

115 |1 07130050B | Hex: - .
E | 116 |-0553 0106E-| Allen Screw - M3x1e &

PR
O;JZ»/ - ’

49



Ricoh Technical Services
Item 18 deleted
See MB 1

Ricoh Technical Services
Item 10
See MB 1
MB 11: Modified to facilitate service

Ricoh Technical Services
Item 25
MB 11: Modified to facilitate service

Ricoh Technical Services
Item 35
MB 11: Modified to facilitate service

Ricoh Technical Services
Item 36 moved to item 18.
See MB 1

Ricoh Technical Services
Item 116
See MB 11.

Ricoh Technical Services
Item 5
MB 16: Parts catalog correction

Ricoh Technical Services
Item 19
MB 30: Parts standardization


February 28, '91

22. SCANNER SECTION 1V(C211)

@@@

1

AN Y

50




22. SCANNER SECTION |V (C211) February 28, '91

INnge'x Part No. Description Sstgeiﬁlkr)ly Ir&%e'x Part No. Description gst)s/eﬁkr)ly
1 | C2003082 |Scanner Unit Shaft 1 100 | 0951 3006W/| Philips Screw With Flat Washer - M3x6
2 | C2003072 | Leaf Spring 101 | 0720 0040Z | Retaining Ring - M4
3 | C200 3086 | Scanner Unit Mirror 102 | 05530100E | Allen Screw - M3x10
4 | 54663147 |Adjusting Knob 103 | 0951 4008W/| Philips ScrewWith Flat Washer - M4x8
5 | C2033057 | Shading Plate 104 | 0701 0040Z | Flat Washer - M4
6 | C2033054 |Lens - F4.5/38 105 | 0554 0040E [ Allen Screw - M4x4
7 | C2033053 | Lens Block 106 | 0313 0140Z | Philips Pan Head Screw - M3x14
8 | C2038022 |CCD Board 107 | 0434 0080Z | Tapping Screw - M4x8

9 [ C2013070 |[Scanner Frame Spring
10 | C2038104 | Fluorescent Lamp Stabilizer
11 | C201 3075 | Scanner Stay
12 | C2118130 | Flat Cable - Master Processing
13 | C203 8018 [AID Conversion Board
14 | C2038101 | Fluorescent Lamp - 59V
15 | C203 3090 | Left Bracket
16 | C203 8103 | Left Socket - Fluorescent Lamp
17 | C203 3060 | Left Mirror Holder
18 | C2033058 | Left Mirror Supporter
19 | C2033061 [ Right Mirror Holder
20 | C2013077 | Fixing Ring - 8x16x7mm
21 | C2013069 | Exposure Glass
22 | C2008504 | RightSocket - Fluorescent Lamp
24 | C2033091 | Right Bracket
25 | €203 3059 | Right Mirror Supporter
26 | C2033052 | Shielding Plate
27 | C2033064 | Fluorescent Lamp Cover
28 | C2038025 | CCD Harness
29 | C2038014 | Radiation Fin
30 | C2038106 | FluorescentLamp Harness
31 | C2038105 | Fluorescent Lamp Heater

109 | 03140050Z | Philips Pan Head Screw - M4x5

110 | 03130060Z | Philips Pan Head Screw - M3x6

111 | 0720 0060Z | Retaining Ring - M6

112 | 0707 8080B | Bushing - 8x8mm

113 | 0951 3006Z | Philips Screw With Flat Washer - M3

T NS

51



February 28, '91

23. PLOTTER/MASTER FEED SECTION | (C211)

52



23. PLOTTER/MASTER FEED SECTION | (C211)

February 28, '91

Ir,]\?gf( Part No. Description S;tgelr:nebrly Irrm\ldglx Part No. Description estgeﬁwel;lv
1 | C2114040 | Master Holder - LG/A4 2 33 | C2134001 | Left Side Plate - Plotter 1
1 | C213 4040 | Master Holder - B4 1 34 | C200 4405 | Rear Left Cover - Plotter 1
2 | C200 4014 | Protter Stay 1 35 | C207 8080 | Flat Cable - Thermal Head -110/120V 1
3 [ C2138028 |Thermal Head Drive Board 1 35 | C2118080 [ Flat Cable - Thermal Head - 220/240V 1
4 | C2004138 | Thermal Head Spring 2 — ‘[ 36 | C2134023 | Thermal Head Base- B4 | 1
5 | C203 4033 | Shoulder Screw - M3 2 = F 37 | C2138076 | Thermal Head Harness 1
6 | C2114029 |Thermal Head Spacer -LG/A4 1 ~ — - - T
6 | C2134029 |Thermal Head Spacer - B4 1 ElZEEH s - ST
7 | C207 4030 | Guide Plate - Thermal Head 1
8 | C2118100 |[Thermal Head - LG/A4 1
8 | C2138100 |Thermal Head - B4 1
9 | C203 4032 | Insulating Sheet - Thermal Head 1

10 | C203 8077 | Flat Cable - Thermal Head -20 1

11 | C203 8078 | Flat Cable - Thermal Head -30 1

12 | C213 4005 | Right Side Plate - Plotter 1

13 | C200 4406 | Front Right Cover - Plotter 1

14 | C203 4051 | Platen Release Lever 1

15 | C2004126 | Lever Shaft 1

16 | C2004115 | Sensor Shaft 1

17 | C2004116 | Sensor Spring 1

18 | C2004114 | Sensor Bracket 1

19 | 52035230 | Master Sensor 1

20 | C200 4407 | Rear Right Cover - Plotter 1

21 | C2138075 | Thermal Head Drive Harness 1

22 | C2134071 | Connector Bracket 2 100 | 09644008Z | Tapping Screw W/Washer - M4x8
,23 | C201 2714 | Decal - Thermal Head Cleaning 1 101 | 095130062 | Philips Screw With Flat Washer - M3
24 | C203 4013 | Brake Plate 2 102 | 03130060Z | Philips Pan Head Screw - M3x6

25 | C2114012 | Receiving Stand - Master Roller 1 103 | 03140080Z | Philips Screw - 4x8

26 | 50540536 | Magnet CatchAss’y 1 104 | 07200050Z | Retaining Ring - M5

27 | C207 4015 | Thermal Head Cover 1 105 | 095140082 | Philips Screw With Flat Washer M4 x
28 | C203 4080 | Plotter Lower Cover 1 106 | 07200030Z | Retaining Ring - M3

29 | C203 8081 | Plotter Unit Harness 1 107 | 032301002 | Philips Sunken Head Screw - M3x10
30 | C2034031 | Fixing Plate 1 108 | 095140052 | Philips Screw With Flat Washer - M4x5
31 | C207 8079 | Flat Cable - Plotter 1 109 | 04340080z | Tapping Screw - M4x8

32 | C200 4404 | Cutter Connector Bracket 1 110 | 031400602 | Philips Pan Head Screw - M4x6

53



Ricoh Technical Services
Item 36
See MB 1


24. PLOTTER/MASTER FEED SECTION Il (C211)

=]

 E—

Ve -
8 *"g (!
|5 !

)

1

54

February 28, '91


Ricoh Technical Services
MB 29
Illustration correction


24. PLOTTER/MASTER FEED SECTION Il (C211)

February 28,'91

Ir;\fic:e.x Part No. Description ,S-\gsts?:ar?]g{y In’\?gx Part No. Description gstgepmegly
1 | C200 4248 | Upper Mylar - Guide Plate 1 100 | 0964 3008Z | Tapping Screw W/Flat Washer - M3x8
2 | C203 2709 | Decal - Master Setting 1 101 | 0720 0040Z | Retaining Ring - M4
3 | C203 4096 | Cutter Unit Cover 1 102 | 0433 0080Z | Tapping Screw - M3x8
4 | C213 4088 | Cutter Plate 1 103 | 0720 0030Z | Retaining Ring - M3
5 [ C2004371 | Coupled Gear - 16T & 64T 1 104 | 03130040Z | Philips Pan Head Screw - M3x4
6 | C2004372 | Gear - 64T 1 105 | 0621 6080E | Spring Pin - 1.6x8
7 | C200 4376 | Bushing - M4 4 106 | 0710 0040Z | Hex Nut 4
8 | C200 4351 | Cutter Slider 1 107 | 03130050Z | Philips Screw - 3x5
9 [ C2004373 | Gear- 16T 1 108 | 0594 0060E | Socket Screw - 4x6

10 | C200 4354 | Bushing - M6 2 109 | 08072019 | Washer - 3.2x10x0.8mm

11 | C200 4355 | Bushing - M8x6 1 110 | 0951 3005Z | Philips Pan Head Screw - M3 x 5
12 [ C200 4392 | Cutter Shaft 1 111 | 12040825 | Micro Switch - AH71543

13 | C200 4356 | Slider Supporter 1 112 | 031301402 | Philips Pan Head Screw - M3x14
14 | C200 4375 | Cutter Shaft 1 113 | 0434 0080Z | Tapping Screw - M4x8

15 | C200 4377 | Cutter 1

16 | C201 4070 | Cutter Spacer - 5.2x10x1 mm 1

17 | C201 4056 | Cutter Guide Shaft 2

18 | C2004391 | Pulley Shaft 1

19 | 50560509 | Nut Plate - Microswitch 2

20 | C2004318 | Cutter Drive Wire 1

21 | 55016538 | Spring - Middle Roller 1

22 | C2018091 | Cutter Unit Harness 1

23 | C201 4049 | Cutter Plate 1

24 | C2008415 | Motor - DC22W 1

25 | C200 4379 | Pulley - 36T 1

26 | C2134030 | Lower Guide Plate 1

55



February 28, '91

25. PLOTTER/MASTER FEED SECTION Ill (C211)

s

BHOO®©®HB ©

56


Ricoh Technical Services
MB 29
Illustration correction


25. PLOTTER/MASTER SECTION Il (C211)

February 28, '91

’|\1ng Part No. Description gstgefnetgly Irrlldoe.x Part No. Description E;tgeﬁlﬁﬁy
1 | 54032075 | Stepped Screw 2 35 [ C213 4005 [ Right Side Plate - Plotter 1
2 | C2034060 |Tension Release Slider 2 — || [36_[ C2154043 | Guide Plate - Master Buckle | 1
3 | 50560188 | Bushing - 6mm - Long 4 — Linom [Master-Giido-—Large. —.—.| 2
4. | C200 4165 |Gear- 22T 1 - 38 | C2134232 | Reverse Guide 1
5 | C2004143 | Gear - 40T 1 39 [ C203 8121 | Motor - DC 2.25W 1
6 | C2004246 | Guide Plate Spring 1 40 | C203 4047 | Motor Spacer 1
7 | C209 4305 | Gear- 16Z 1 ; 41 | C2034043 | Pulley-17Z 1
8 | C2038137 | Master Sensor 1 i 42 | C2134001 | Left Side Plate - Plotter 1
9 | C2014041 |Master Guide Shaft 1 43 | C2004169 | Timing Belt - MM190X6.4 1

10 | C200 4244 | Master Guide 1 44 | C2004171 | Spacer - 6x8x14mm 1

11 | 55064628 | Spring - Delivery Roller 1 . 45 | C203 4044 | Timing Belt - 87XL 1

12 | C200 4248 | Upper Mylar - Guide Plate 1 46 | C2004163 | Pulley - 16T 1

13 | €209 4303 | Gear - 277 1 i 47 | C2004170 | Spacer - 9.4x23.4x2.9 1

14 | 56073616 | Guide Plate Spring 1 48 | C2004164 | Pulley - 34T 1

15 | C2014068 | Reverse Roller ClutchPawl 1 j 49 | C203 4072 | Harness Bracket 1

16 | C200 8440 | Reverse Roller Solenoid 1 50 [ C203 3044 | Tension Roller 1

17 | C200 4223 | Reverse Solenoid Bracket 1 | 51 | C203 4092 | Sensor Bracket 1

18 | C200 4213 | Pulley - 28T 1 — || [52_| c213 4046 | Upper Reverse Roller 1

19 | C2004215 | Reverse Roller Clutch Spring 1 — 53 | C213 4306 | Stay - Reverse Guide 1

20 | C2004216 | Reverse Roller Clutch Barrel 1 V 54 | C209 4307 | Reverse Guide Plate 3

21 | C2004217 | Reverse Roller Clutch Sleeve 1 \ 55 | C213 4300 | Counter Roller Shaft 1

22 | C203 4054 | Tension Release Arm 1

23 | C207 4181 | Upper Master Feed Roller 1 S — T T ;

24 | C2034059 [ Tension Release Shaft = R [4o3& [ Byockc® - Guide Lot z

25 | C211 4052 | PlatenRoller- =~ "#% 7 1

25 [(C213 4 Platen Roller - B4 =) B4 Cc2134052 1 56 |e20:2358 /

26 | C2004196 |Tension Release Arm - Small 1 = |l * ¢

27 | C2004184 | Tension Spring 2 ‘5\7 FZLT,‘S& 4

28 | C2074150 | Fixing Screw 2 “ o .

29 | C2014024 |Pulley Plate 1 58 |ffeo2 2226 !

30 | C2004182 | Lower Master Feed Roller 1 P\? HG{)_ [(f/' 2

31 | C213 4045 | Lower Reverse Roller 1

32 | C2014026 | Positioning Plate 1 —

33 | C2004218 |Timing Belt - MM -75-4.8- G 1 =

34 | C2004183 | Pulley - 28T 1 ﬁ



Ricoh Technical Services
Item 37
See MB 1

Ricoh Technical Services
Item 25
See MB 1

Ricoh Technical Services
Items 14 to 21
MB 19: Deleted (horizontal white lines in photo mode)

Ricoh Technical Services
Item 52
MB 19: Modified (horizontal white lines in photo mode)

Ricoh Technical Services
MB 19
New Reverse Roller Clutch and Stopper

Ricoh Technical Services
Items 56 to 59
See MB 29

Ricoh Technical Services
Item 36
See MB 30.

Ricoh Technical Services
Item 37
See MB 1


(] [} fun] fun]

Q'ty Per

I&doe'x Part No. Description Assembly
100 | 0701 0060Z |Flat Washer - M6

101 | 0720 0050Z | Retaining Ring - M5

102 | 0574 0040E [Hexagon Headless Set Screw - M4x4
103 | 0313 0080Z | Philips Screw - 3x8

104 | 0434 0080Z | Tapping Screw - M4x8

|105 0622 0060E | Spring Pin - 2x6mm

106 | 0314 0080Z [ Philips Screw - 4x8

107 | 08010026 | Philips Pan Head Screw - M3x4

[Lo8 | 0574 0060E | Hexagon Headless Set Screw - M4x6|
109 [ 03130060z | Philips Pan Head Screw - M3x6

110 | 0720 0080Z | Retaining Ring - M8

111 | 031302002 | Philips Screw - 3x20

112 | 0720 0060Z | Retaining Ring - M6

113 | 08053250 | Ball Bearing - 8x6

114 | 08053263 |Bearing -6 x 10x 6mm

[TI5 [ 03130050Z [ Philps Screw - 3x5 |

116 | 0964 4008Z | Tapping Screw W/Washer - M4x8

117 | 0720 0040Z | Retaining Ring - M4

118 | 0951 4006Z | Philips Screw With Flat Washer - M4
119 | 09514005Z | Philips Screw With Flat Washer - M4x5
/l":’ o200l

v"2./ b?}.om 252

57

ndex
No.

Part No.

Description

Q'ty Per
Assembly



Ricoh Technical Services
Items 105, 106
MB 19: Deleted (horizontal white lines in photo mode)

Ricoh Technical Services
Item 108
MB 19: Deleted (horizontal white lines in photo mode)

Ricoh Technical Services
Item 115
MB 19: Deleted (horizontal white lines in photo mode)

Ricoh Technical Services
Items 120 and 121
See MB 29.


26. MASTER EJECT SECTION | (C211) February 28, '91

\1 A

58

o
e/
C}—’_‘



26. MASTER EJECT SECTION 1 (C211 )

February 28, '91

'"ﬁgx Part No. Description gstgeFr’neerly Ir,ll%e_x Part No. Description Astsyeﬁgly
1 | C2003627 |Gear-30T 2 36 | C207 3532 | Pulley Guide - Upper 2
2 | 55064608 |Bushing - Paper Hold/Down Roller - 6
3 | C200 3535 |[Supporter 2
4 | C2003536 |[Separation Arm Bushing 2
5 | C2013527 |Pressure Spring 2t 3y§ 2
[6 | C2003542 [ 1st Lower Eject Roll Q’ « 1
[7 _[C200 3546 |Lower Belt bea(Y 35a7 ™ A 4
|8 [ C2003539 | 1stUpperEject Rolle] — =2t 28 ¢q 1
[ ['C2003545 [Upper Belt]- Sooad 4
10 | C2003537 |Arm Connect Shaft R 1
11 | 2003529 |Pulley Plate €2Y33%S 2
12 | C2018061 [Motor - DC25.8W 1
13 | C2003604 |Coupled Gear - 16T & 50T 1
14 | C2003609 |Coupled Gear - 58T & 20T 1
15 [ C200 3606 |Coupled Gear - 62T & 20T 1
16 | C200 3607 | Coupled Gear - 62T & 32T 1
[ 17 |«€21135202| Rear Side Plate - Master Eject] 1
18 |C200 3628|Gear- 20T~ (2013520 2
19 [ C2003614 |Gear-16T 1 100 | 07200040Z | Retaining Ring - M4
20 | C2003610 |Gear-116T 1 101 | 04340060Z | Tapping Screw - M4x6
21 | C2003638 | Lever Spring 1 102 | 072000502 | Retaining Ring - M5
22 | C200 3636 [ Pressure Plate Lever 1 103 | 031300302 | Philips Pan Head Screw - M3x3
23 Front Side Plate - Master_Eject 1 104 | 072000302 | Retaining Ring - M3
24 | C200 3557 | Solenoid Phte (208338 ? ? 1 105 | 08074076 | Washer - 8.2x6.1 x0.3mm
25 | C200 3553 | Solenoid Bracket ’ 1 106 | 0707 6045B | Bushing - M6x45
26 | C2013534 | Detecting Switch - Master Eject 1 107 | 08074053 | Spacer - 6.2x9.5x0.1
27 | C200 3559 | Detecting Switch Bracket 1 108 | 08074103 | Spacer - 0.5mm
28 | C200 8437 | Master Eject Solenoid 1 109 | 07200060Z | Retaining Ring - M6
29 | C207 3523 | Master Eject Stay 1 110 | 08075013 | Flat Washer - M8.4
30 | C2013529 | Lower Pulley Shaft 1 111 | 0623 0120E | Spring Pin - 3x12mm
31 | 54032075 | Stepped Screw 1 112 | 03130140Z | Philips Pan Head Screw - M3x14
32 | c200 3554 | Solenoid Arm 1 113 | 0951 3006Z | Philips Screw With Flat Washer - M3
33 | C200 3547 | Pulley 8 114 | 11050020 | Adhesive Wire Clamp
34 | C2033501 | Tension Spring c2tt 35 2! 2 115 | 03140050Z | Philips Pan Head Screw - M4x5
(35 1 C2013530 [ Upper Pulley Shaftl” Ad 1 116 [ 11050042 | Binder - Harness

59


Ricoh Technical Services
Item 17
See MB 1

Ricoh Technical Services
Item 23
See MB 1

Ricoh Technical Services
Item 6
MB 28: Modified to ensure the master eject process

Ricoh Technical Services
Item 8
MB 28: Modified to ensure the master eject process

Ricoh Technical Services
Item 35
MB 28: Modified to ensure the master eject process

Ricoh Technical Services
Item 7
MB 30: Parts standardization
MB 31: Improved tolerance against stretching

Ricoh Technical Services
Item 9
MB 30: Parts standardization
MB 31: Improved tolerance against stretching


27. MASTER EJECT SECTION Il (C211) February 28,91



Ricoh Technical Services
See MB 1

Ricoh Technical Services
See MB 1


27. MASTER EJECT SECTION Il (C211)

February 28, '91

Ir,]\ld[fx Part No. Description gstgeﬁwekgly Inﬁg.x Part No. Description gstgeﬁ%ly
1 | C203 3526 |Upper Inner Cover 1 100 | 09644010Z | Tapping Screw W/Washer - M4x10
2 | C203 3504 [Hinge Shaft 1 101 | 0434 0060Z | Tapping Screw - M4x6
3 | C2033503 | Master Eject Hinge 1 102 | 03140080Z | Philips Screw - 4x8
4 | C2013542 | Pressure Arm Shaft 1 103 | 0951 4008Z | Philips Screw With Flat Washer M4 x
5 | 55016185 | Bushing - Shaft - Water Adjusting 2 104 | 11050009 [ Nylon Clip - 5N
[ 6 kco003517 j i 1 105 | 11060411 | Bushing -11 .5mm
7 | C2013549 | Rear Link I 1 107 | 0720 0060Z | Retaining Ring - M6
8 | C2013545 [ Pressure Arm 2 108 | 12041490 | Micro Switch - V-53-1A3
9 | C2003712 | Pulley 2 109 | 0964 3008Z | Tapping Screw W/Flat Washer - M3x8
10 | 55076766 |Wire Spring 2 110 | 0701 0080Z | Flat Washer - M8
11 | 55014719 | Rubber Ring - Stopper 2 111 | 0700 0080Z | Flat Washer - M8
&%ﬂg{h ear Side Plate - Master Eject | 1 112 | 0720 0050Z | Retaining Ring - M5
13 | C2003753 |Guide——> 70/ 5520 2 113 | 0951 3004Z | Philips Screw With Flat Washer - M3x4
[1a | C2033527 | Bottom Plate - Master Ejec] —c 21/ 32527 1 114 | 0964 4008Z | Tapping Screw W/Washer - M4x8
15 | C203 3511 |Arm - Master Eject Box Y 1 115 | 0313 0140Z | Philips Pan Head Screw - M3x14
16 | C203 3505 | Master Eject Box 1 116 | 12040886 | Micro Switch
[17 | 2003708 | Pressure PIatg]/fZ 11379 1 117 | 11050008 [ Nylon Clip - 2N
18 | C2013531 | Pulley Guide ~~ < 4 118 | 12041438 | Microswitch
19 | C203 3519 | Front Side Plate - Master Eject 1 119 | 0700 0060Z | Flat Washer - M6
20 | C201 3544 | Pressure Plate Shaft 1
21 | C203 3516 | Master Eject Stay - Large 1
22 | C200 3508 | Master Eject Stay - Small 1
23 | C203 3517 | Look Stud 1
24 | C200 3618 | Gear-60T 1
25 | C201 3548 | Front Link 1
26 | C2003631 | Bracket 1
27 | C200 3519 | Front Inner Cover 1
28 | C2016015 | Air Knif Nozzle 1
29 | 50560509 | Nut Plate - Microswitch 2
30 | C200 8408 | Motor - AC15W 1
31 | C200 8482 | Delivery Harness 1
32 [ C203 3531 | Capacitor Connector Cover 1
33 | C211 8482 | Master Eject Harness 1
34 | C213 8483 | Harness Air Knife 1

61



Ricoh Technical Services
Item 12
See MB 1

Ricoh Technical Services
Item 6
See MB 1

Ricoh Technical Services
Item 14
MB 28: Modified to ensure the master eject process

Ricoh Technical Services
Item 17
MB 28: Modified to ensure the master eject process


February 28, '91

28. ELECTRICAL SECTION (C211)

62



) (i}
S

28. ELECTRICAL SECTION (C211)

February 28, '91

¢ (

Ir’lldoerx Part No. Description E;tgeﬁ%ly l?\?gx Part No. Description gst%,eﬁ%ly
1 | C200 8443 | Master Counter 1 — 30 | C2118112 | Main Control Board - LG 1
2 | C200 8446 |Copy Counter 1 = 30 | C2118113 | Main Control Board - B4, |, ](\7//2 oV 1
3 [ 50560509 | Nut Plate - Microswitch 1 = [3L_| C203 2031 | Main Board Spacer | ., ¢ 1
4 | C2052710 |Operation Panel - LT 1 = 32 | C209 2502 | Decal - Main Switch, Ve 1
4 | C2112720 | Operation Panel - A4 1 33 | C213 2430 [ Main Switch Cover 1
5 | C203 8095 | Upper Harness Supporter  #' 1.~ s 1 — &MLHNZHZSAP-ZOJ 202 Fand 1

| 6 | C2018055 | AC Drive Board 220/240V—I ' ! = 35 | C2118004 | IC-HN27128AP-20 R e 1
6 | C2018057 |ACDriveBoard d ~110/120% 1 1 36 | C2038005 |IC- HN27128AP-20° 1
7 | C2038135 | Noise Filter - 110/120V 1 37 | C203 2119 | Bracket - Power Supply Cord 1
7 | C2038136 | Noise Filter - 220/240V 1 38 | C203 2128 | Ac Drive Board Cover
8 | C2028095 [ Grounding Harness 1 39 [ C203 2057 [ Switch Bracket
9 | C2038115 | Micro Switch 1 ; [40 | c216 2059 [ Circutt Breaker Bracket 1

10 | C2003123 | Support Plate - Safety Switch 1 = 41 | C2038181 | Transformer - 120V/100V (US)

11 | C2008116 | Ink Detecting Board 1 — | [41 | C2168155 [Transformer - 235V/105V_(Europe/Asia)| 1

12 | C203 2112 | Safety Switch Bracket 1 = 41 | C201 8158 | Transformer -110V/105V (Taiwan)

13 | C203 8096 | Lower Harness Supporter 1 — || [42_] C216 2018| Tra 1

14 | C2138302 | Power Supply Unit 1 = 43 | C203 2131 | Transformer Cover ) 1

15 | C2038124 | Power Supply Cord - 110/120V 1 — | 44 | C2118192 | Main Harness po ":,’ 2 1

15 | C201 8163 | Power Supply Cord - 220/240V 1 — 45 | C2138176 | AC Drive Harness - 220/240V : 1

16 | C2003755 | Plate Spring 1 — 45 | C2138187 [ AC Drive Harness - 110/120V_ 3 ™ ¢ 1

17 | C2032030 |Board Stud - 110/120V ! | 46 | C2032114 | Bracket 1

17 | C211 2030 | Board Stud - 220/240V 1 47 | C203 8331 | Grounding Wire 1

18 | C2002596 | Maim Board Stud - Long 3 48 | C2072142 | Insulating Sheet - Master Processing Board 1
19 [ C209 8276 | Main Switch - 125V 10A 1

20 | C2003756 [ Safety Switch Shaft 1

21 | C2035053 | Insulating Sheet 1

22 | C2038088 | Flat Cable - Main Control 1

23 | C2038116 | Push Switch 1

24 | C203 2047 | Push Switch Bracket 1

€2118002 |1 i - 1
C2032147 | Insulating Sheet - Master Processing 1

27 | C2112142 | Bottom Plate - Image Processing Board - 220 1

28 | C2112143 | Cover - Image Processing Board - 220V 1

29 | C211 8045 |IC - TMM27256BD-20 1

| 30 [ C2118114 | Main Control Board - A4 1

RIS Duine vt o Seand o eV



Ricoh Technical Services
Item 6
See MB 1

Ricoh Technical Services
Item 25
See MB 1

Ricoh Technical Services
Item 34
See MB 1

Ricoh Technical Services
Item 45
See MB 1

Ricoh Technical Services
Item 31
See MB 1

Ricoh Technical Services
Item 29
MB 19: Modified (horizontal white lines in photo mode)

Ricoh Technical Services
Item 30
MB 19: Modified (horizontal white lines in photo mode)

Ricoh Technical Services
Item 30
MB 19: Modified (horizontal white lines in photo mode)

Ricoh Technical Services
Item 40
See MB 25.

Ricoh Technical Services
Item 41
See MB 27.

Ricoh Technical Services
Item 42
See MB 27.


Index
No.

Part No.

Description

Q'ty Per
Assembly

ndex
No.

Part No.

Description

Aty Per
Assembly

101
102
103
104
105
106

12041442

043300602
0951 30062
0951 40082
0314 01202
0951 30042

Microswitch

Tapping Screw - M3x6

Philips Screw With Flat Washer - M3

Philips Screw With Flat Washer M4 x
Philips Screw - 4x1 2

Philips Screw With Flat Washer -M3x4

107

AW020041

Photointerruptor - EE-SX450-PI |

108
109
110
11

112
113
114
115
116
117
118
118
119

031 402002
11070641
0313 00502
0720 00202
0701 00302
0314 00802
031401602
0705 0040B
0960 40082
11070485
11060101
11060132
11050009

Philips Screw - 4x20

Fuse - 2.5A

Philips Screw - 3x5
Retaining Ring - M2

Flat Washer - M3

Philips Screw - 4x8

Philips Pan Head Screw - M4x16
Bushing - 4x5

Flange Head Screw -4 x 8
Fuse - 15A, 125V

Cord Stopper - 120V
Cord Stopper - 220/240V
Nylon Clip - 5N

1121

11070134

Circuit Rreaker - 5A(220V) |

[121

11070154

Circuit Breaker - 240V 7A (110/120Vi

122
123
124
125
126
127
128
129
130

031 30040z
0701 0040z
03130120Z
0960301 6B
0951 3020z
0960 50082
031 303002
11050012

12041595

Philips Pan Head Screw - M3x4

Flat Washer - M4

Philips Screw - 3x12

Philips Flange Screw - M3x16

Philips Screw W/H Flat-washer - M3x20
Philips Flange Screw - M5x8

Philips Pan Head Screw - M3x30
Nylon Clip - 10N

Switch

132

“1-11021409
| 131

116070510
16670327

Conngctor - 5P
Ferrite Core
STANCOr.

63



Ricoh Technical Services
Items 131, 132
Deleted. See MB 1.

Ricoh Technical Services
Item 121
See MB 1
MB 25: Vendor change

Ricoh Technical Services
Item 107
See MB 30.


29. MAIN BOARD (C211) February 28, '91

CAPACITOR CONNECTOR DIODE ARRAY
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
C100 153 cl11 153 Ci21 151 C131 152 C143 153 CN101 102 DAY100 117
C101 153 cl2 153 C122 153 C134 154 Cl144 150 CN102 105 DAY101 117
C102 156 C113 153 c123 153 C135 153 C145 153 CN103 103 DAY102 117
C103 153 Cl14 152 Cl124 155 C136 154 C146 154 CN104 105 DAY103 117
C104 153 C115 152 C125 149 C137 153 C147 157 CN105 104 DAY104 117
C105 153 C116 153 C126 153 C138 153 c148 157 DAY 105 117
C106 153 Cl117 153 c127 152 C139 153 C149 153 DAY106 117
C107 153 Cl18 153 c128 152 C140 150 C150 150 DAY107 17
C108 153 C119 153 C129 153 c141 150 C151 149
C110 153 C120 156 C130 153 C142 153
DIP SWITCH DIODE TEST POINT IC
SYMBOL | INDEX JYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX 3SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
DPS100 108 D100 116 TP100 101 TP110 101 IC100 133 IC110 122 IC120 138
DPS101 107 D101 118 TP101 101 TP111 101 IC101 130 IC111 136 IC121 121
D102 116 TP102 101 TP112 101 1C102 125 IC112 123 IC122 137
D103 116 TP103 101 1C103 126 IC113 127 IC123 127
D104 116 TP104 101 IC104 106 IC114 125 1C124 134
D105 116 TP105 101 1C105 133 IC115 131 IC125 132
D106 116 TP106 101 1C106 112 IC116 129 IC126 132
D107 116 TP107 101 1C107 126 IC117 112 Ic127 132
D108 118 TP108 101 1C108 128 IC118 112
D109 118 TP109 101 1C109 135 IC119 124




LED OSCILLATOR TRANSISTOR RESISTOR ARRAY BARIABLE RESISTOR  RESISTOR
SYMBOL INDEX SYMBOL | INDEX | |SYMBOL| INDEX SYMBOL | INDEX SYMBOL | INDEX | |SYMBOL [ INDEX 5YMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO.
LEDIOO 120 0SC100 | 139 Q100 110 RAY100 | 143 RAY110 | 145 VRI100 147 R100 184
LEDIOI 120 Q101 111 RAY101 143 RAYIIL | 142 VRI01 148 R101 170
LED102 120 Q102 109 RAY102 144 RAY112 | 142 VR102 148 R102 172
LED103 | 120 Q103 115 RAY103 146 RAY113 | 145 R103 172
Q104 115 RAY104 144 TRANSISTOR ARRAY | R104 172

SYMBOL | INDEX

colL PHOTCOUPLER RAY105 | 141 NO. NO R105 200
SYMBOL | INDEX SYMBOL | INDEX RAY106 142 R106 200
NO. NO. NO. NO. RAY107 143 TAY100 | 113 R107 200
RAY108 143 TAYI01 | 113 R108 200
L100 158 PC101 119 RAY 109 146 TAY102 114 R109 200
SYMBOL | INDEX | |SYMBOL | INDEX 5YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO. NO. NO,
R110 200 R120 140 R130 162 R140 194 R150 185 R160 193 R170 179
R111 200 R121 160 R131 194 R141 175 R151 176 R161 179 R171 181
R112 200 R122 186 R132 177 R142 174 R152 193 R162 179 RIT2 181
R113 140 R123 189 R133 171 R143 187 R153 180 R163 167 R173 181
R114 140 R124 162 R134 201 R144 187 R154 195 R164 197 R174 161
R115 140 R125 163 R135 164 R145 163 R155 167 R165 172 R175 166
R116 140 RI126 165 R136 192 R146 187 R156 197 R166 175 R176 196
R117 140 RI127 159 R137 190 R147 181 R157 172 R167 183 R178 179
R118 140 RI128 172 R138 185 R148 169 R158 175 R168 193 R179 188
R119 140 Lmzo 160 R139 182 R149 169 R159 183 R169 179 R180 188




RESISTOR FUSE

'YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX

NO. NO. NO. NO. NO. NOAJ NO. NO.

R181 160 R191 179 R201 199 FU1 203

R182 181 R192 188 R202 168 FU2 202

R183 181 R193 188 —

R184 191 R194 188

R185 189 R195 188

R186 160 R196 200

R187 160 R197 200

R188 189 R198 198

R189 180 R199 173

R190 179 R200 178

64



29. MAIN BOARD (C211)

February 28, '91

Irlm\‘d;x Part No. Description Sstglefn%rly Ir,]\ld[fx Part No. Description gst%,elrjn%rly
* | C211 8113 | Main Control Board - B4 1 101 | 11010328 | Connector Pin Contact
* | C211 8114 | Main Control Board - A4 1 102 | 11022420 | Connector - 34P
* | C211 8112 | Main Control Board - LG 1 103 | 11030740 | Connector - 6P

104 | 11031296 | Connector - 50P

105 | 11031523 | Connector - 40P
106 | 11040342 |IC Socket - 28P

107 | 12041324 DIP Switch

108 | 12041326 DIP Switch

109 | 14000100 | Transistor - 2SA683
110 | 14000282 | Transistor - 2SC2308
111 14000441 | Transistor - RN1211
112 | 14010192 |IC - uPA2003C

113 | 14010342 | Transistor Array - STA421 A
114 | 14010400 | Transistor Array - SLA4060
115 | 14010401 | Transistor - 2SD1 194
116 | 14010611 Diode - 151588

117 | 14010807 | Diode Array

118 | 14020110 | Diode - V06C

119 | 14030238 |IC-TLP521

120 | 14030558 | LED - SEL2110RTP3
121 14070577 | IC - SN7406N

122 | 14070647 | IC - TC4024P

123 | 14070658 |IC - TC4051BP

124 | 14070804 |IC - SN74LS145N
125 | 14070972 | IC - HD74LS42P

126 | 14070975 |IC - HD7407P

127 | 14071016 | IC - D8255AC-2

128 | 14071026 |IC - SN74LS373N
129 | 14071151 IC - D-8085AC-2

130 | 14071154 |IC- uPD82792-5

131 14071919 IC - TMP8155-P2
132 | 14072273 |IC - TA8050P

133 | 14080115 |IC- «PC339C

134 | 14080329 | IC - «PC358C

135 | 14080418 |!C-PST519A




I’rll%e'x Part No. Description /?stsyelr?w%rly I&doe'x Part No. Description E;geﬁ%y
136 | 14080471 |IC - TCA955 174 | 16114242 |Resistor - 2.4kQ 1 /4T £5%
138 | 14080592 |IC -iR3702 175 | 16114243 | Resistor - 24k Q1/4T +5%
140 | 16001095 | Resistor - 1200hm I/8W £5% 176 | 16114244 | Resistor 240kQ 1 /4T +5%
141 | 16017367 | Resistor Array -330 Q 177 | 16114302 | Resistor - 3.0k Q1/4T +5%
142 | 16017374 | Resistor Array - 4.7K Q 178 | 16114330 | Resistor -330 2 /4T £5%
143 | 16017376 | Resistor Array - 10kQ +5% 1 /8W 179 | 16114332 [ Resistor - 3.3Kk 2 1/4T £5%
144 | 16017377 | Resistor Array - 15kQ +5% 1 /8W 180 | 16114334 | Resistor - 330k €2 114T +5%
145 | 16017378 | Resistor Array - 22k Q+5% I/8W 181 | 16114361 | Resistor -360 €21/4T 5%
146 | 16017404 | Resistor Array - 10k 1/2W 182 | 16114362 | Resistor - 3.6k @ 1/4W

147 | 16018145 | Variable Resistor - 5k 0.5W 183 | 16114392 | Resistor - 3.9k Q I/4T £5%
148 | 16018157 | Variable Resistor - 100k2 184 [ 16114393 | Resistor - 39k Q 1 /4T +5%
149 | 16040861 | Capacitor - 10uF 50V 185 | 16114432 | Capacitor -4.3 Q [/4W

150 | 16041386 | Capacitor - 100uF +20% 50V 186 | 16114470 | Resistor -47 $21/4T 5%

152 | 16060997 | Capacitor - 1000pF 50V 187 | 16114471 | Resistor -4700 1/4T £5%
153 | 16060998 | Capacitor - O. 01uF 50V 188 | 16114472 | Resistor - 4.7k  +5% 1/4W
154 | 16061636 | Capacitor - 0.0022uF 100V 189 | 16114473 | Resistor - 47K Q 1 /AT 5%
155 | 16061637 | Capacitor -0.015:F IOOV 190 | 16114513 | Resistor -51 KQ1/4T

156 | 16061638 | Capacitor - 0.22«F 50V 191 | 16114514 [ Resistor - 510k Q /4T +5%
157 | 16061640 | Capacitor - 0.033uF 100V 192 | 16114562 | Resistor - 5.6k €2, 114T + 5%
158 | 16070001 | Coil - SN-8S-500 193 | 16114683 | Resistor - 68k € 114T +5%
159 | 16114102 | Resistor -1 K Q1/4T £5% 194 | 16114752 | Resistor - 7.5k Q1/4T +5%
160 | 16114103 | Resistor - 10k Q 1 /4T £5% 195 | 16114822 | Resistor - 8.2k Q1/4T £5%
161 | 16114104 | Resistor - 100kQ 1 /4AW=%5% 196 | 16114823 | Resistor - 82kQ 1 /4T +5%
162 | 16114113 | Resistor -11 k Q [/4W 5% 197 | 16114824 | Resistor - 820k €21/4T 5%
163 | 16114122 | Resistor - 1.2k 21/4T £5% 198 | 16116102 | Resistor -1 k Q /2T 5%
164 | 16114123 | Resistor - 12k Q /4T £5% 199 | 16116222 | Resistor - 2.2K Q1/2T £5%
165 | 16114124 | Resistor - 120k Q1/4T £5% 200 | 16116331 Resistor -330Q1/2T

166 | 16114133 | Resistor - 13k€2 1 /4T 5% 201 | 16116361 | Resistor -360Q 1 /8T £5%
167 [ 16114151 | Resistor -150 €21/4T £5% 202 | 11070641 Fuse - 2.5A

168 | 16114152 | Resistor - 1.5kQ 1 /4T 5% 203 | 11070655 | Fuse - 50A 125V

169 | 16114202 | Resistor - 2k 21/4T +5%

170 | 16114203 | Resistor - 20k Q 1 /4T

171 | 16114221 | Resistor -220Q 1 /4T 5%

172 | 16114223 | Resistor - 22k 2 /4T +5%

173 | 16114241 | Resistor -240 Q /AW

65




30. IMAGE PROCESSING BOARD (C211) February 28, '91

CAPACITOR
SYMBOL | INDEX SYMBOL | INDEX 5YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX J'YMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO, NO. NO. NO,
C400 136 c410 142 C420 142 C430 142 C440 141 C450 139 C460 142
C401 135 C411 142 Cc421 142 C431 140 Ca41 142 C451 142 C461 142
c402 137 c412 142 ca22 142 ca32 140 ca42 142 ca52 142 c462 142
c403 139 c413 142 c423 142 C433 142 ca43 142 C453 142 c463 142
C404 139 C414 142 C424 142 C434 142 C444 142 C454 142 C464 142
C405 142 C415 142 C425 142 C435 142 C445 142 C455 138 C465 142
C406 142 ca16 142 c426 142 c436 142 Ca46 142 C456 138 C466 142
C407 142 C417 142 C4a27 142 C437 142 C447 142 C457 142 C467 142
C408 142 ca18 142 c428 142 ca38 142 cas8 142 C458 136 c468 142
C409 142 c419 142 c429 142 C439 142 ca49 139 C459 142 C469 142
CONNECTOR COIL IC
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX 5YMBOL | INDEX SYMBOL | INDEX 5YMBOL [ INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
ca70 143 CN401 130 L401 152 1C400 105 1Cc410 107 1C420 117 1C430 107
can 143 CN402 131 1C401 105 ICca11 120 1ca21 119 1431 117
car2 143 CN403 126 1C402 105 Ica12 120 1C422 3 1C432 103
c473 142 CN404 128 1C403 105 1c413 110 (Socket) 124 1C433 117
C474 142 CN405 129 1C404 118 1C414 104 1C423 115 1C434 104
1C424 113
CN406 127 DPS 1C405 105 IC415 122 1C425 17 1C435 117
SYMBOL | INDEX 1C406 114 1C416 113 1C426 113 1C436 103
NO. NO. 1C407 114 1C417 106 1C427 117 1C437 117
1C408 123 Ica18 115 1C428 108 1C438 112
DPS400 132 1C409 113 1c419 107 1C429 117 1C439 105
. |




IC 0OSC RESISTOR
3SYMBOL  INDEX SYMBOL | INDEX 'YYMBOL | INDEX 'YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX 'YMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
1C440 1 1C449 103 1C459 102 1C469 115 0OSC400 133 R400 145 R410 149
1C441 117 1C450 101 1C460 115 1C470 102 0SC401 134 R40 | 145 R411 147
1C442 103 1C451 103 1C461 103 1C4711 115 R402 145 R412 149
1C443 117 1C452 11 1C462 107 1C472 117 R403 145 R413 149
1C444 112 1C453 111 1C463 109 1C473 104 R404 150 R414 149
1C445 117 1C474 104
1C446 105 IC454 115 1C464 il R405 150 R415 149
1C447 2 1C455 103 1C465 116 R406 149 R416 149
(Socket) 124 1C456 115 1C466 103 R407 149 R417 149
1C448 1 1C457 115 1C467 115 R408 149 R418 149
(Socket) 124 1C458 115 1C468 115 R409 149 R419 145
TEST POINT
SYMBOL | INDEX SYMBOL INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO.
R420 146 R430 149 R440 146 TP4OO 125
R421 149 R341 149 R441 146 TP401 125
R422 149 R432 149 R442 145 TP402 125
R423 149 R433 149 R443 148 TP403 125
R424 146 R434 149 R444 146
R425 146 R435 149 R445 146
R426 146 R436 149 R446 144
R427 146 R437 149 R447 145
R428 151 R438 149 R448 146
R429 149 R439 149

66



30. IMAGE PROCESSING BOARD (C211)

February 28, '91

El
=]

Irrm\ldglx Part No. Description gstge?netgly n’\(li(;e.x Part No. Description /(Sstge%ebrly
>L.* C211 8002 |Image Processing Board ’110/220/240V] 118 | 14072510 |[IC-uPD78C10G -36
~“ 1 1C203 8004 |IC -HN27128AP-20 1 119 | 14072702 |IC - MSM82C55A-2RS
2 [ C203 8005 [IC -HN27128AP-20 1 120 | 14072703 |IC - MSM82C54-2RS
[3 C203 8006 |!C -HN27128AP-20 ] 1 121 | 14072725 |IC - SN74LS5INS
KNzl Ao 122 | 14072727 |[IC - SN74LS258NS
123 | 14080408 |IC-PST518A
X o2 «2;57%},, 9,2?3\/ 124 | 11040413 | Connector - 28P
e Dy e st %Oc‘ ){ -2 ‘3\] 125 | 11010328 | Connector Pin Contact
(N s [ 126 | 11022301 Connector - 40P
127 | 11023481 Connector - 26P
128 | 11023672 | Connector - 26P
129 | 11023859 | Connector - 20P
130 | 11030698 | Connector - 9P
131 | 11030755 | Connector - 50P
132 | 12041543 | DIP Switch
133 | 15030070 | Ceramic Oscillator - 10MHZ
134 | 15030271 Oscillator -CSA6.90MT011
135 | 16042208 | Capacitor - 10,UF 50V
101 | 14072594 |[IC - SN74LS151NS 136 | 16042081 Capacitor - 1uF 50V
102 | 14071600 [IC - SN74LS244NS 137 | 16042209 | Capacitor - 100uF 25V
103 | 14071605 |TTL - SN74LS157NS 138 | 16050306 | Capacitor - 27pF 50V
104 | 14071741 |[IC - SN74LS32NS 139 | 16050491 Capacitor - 230pF 50V
105 | 14071746 |IC - SN74LS240NS 140 | 16061455 | Capacitor - 470pF 25V
106 | 14071846 |IC - SN74LS42U 141 | 16061537 | Capacitor - 1000PF 50V
107 | 14071880 [IC - SN74LS04NS 142 | 16061139 | Capacitor - O. 01uF +20%
108 | 14071882 [IC - SN74LS373NS 143 | 16061190 | Capacitor - 150pF 50V
109 | 14071957 [IC - SN74LS283NS 144 | 16100031 Resistor -47 Q1 /8W
110 | 14071984 |IC - SH74LS123NS 145 | 16100049 | Resistor -470 Q1 /8W *5%
111 | 14072010 |IC - HM6264FP-10 146 | 16100053 | Resistor -1k Q1/8W +5%
112 | 14072052 |IC - SN74LS74ANS 147 | 16100061 Resistor - 2.2k Q2 [/8W £5%
113 | 14072081 | IC - SN74LS08NS 148 | 16100064 | Resistor - 3k Q1/8W +5%
114 | 14072247 |[IC - SN74LS164NS 149 | 16100067 | Resistor - 4.7k Q1/8W +5%
115 | 14072249 [IC - SN74LSI 74NS 150 | 16060689 | Capacitor - 0.01uF +80% -20% 50V
116 | 14072253 [IC - SN74LS393NS 151 | 16100107 | Resistor -1 M Q 1/8W +5%
117 | 14072347 |IC- SN74LS161 NS 152 | 16070421 Coil - SP0615-220M2R0

67



Ricoh Technical Services
Image Processing Board
See MB 1.

Ricoh Technical Services
Item 3
See MB 1.


31. A/ID CONVERSION BOARD (C211) February 28, '91

CAPACITOR
SYMBOL | [NDEX SYMBOL | [NDEX SYMBOL | INDEX J'YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX y'YMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO, NO. NO. NO. NO. NO, NO,
C600 151 C610 151 C620 156 C630 158 C640 158 C650 157 C660 152
C601 158 C611 158 C621 158 C631 158 C641 157 C651 152 C661 152
C602 158 C612 158 C622 158 C632 158 C642 158 C652 158 C662 158
C603 158 C613 158 C623 158 C633 158 C643 152 C653 158 C663 152
C604 154 C614 158 C624 152 C634 152 C644 158 C654 158 C664 158
C605 158 C615 152 C625 158 C635 158 C645 158 C655 152 C665 158
C606 154 C616 158 C626 158 C636 158 C646 152 C656 158 C666 158
C607 158 c617 148 C627 158 C637 158 C647 152 C657 149 C667 158
C608 155 C618 152 C628 158 C638 152 C648 152 C658 158 C668 152
C609 158 C619 158 C629 158 C639 152 C649 158 C659 158 C669 161
CONNECTOR DIODE
SYMBOL | INDEX 'YMBOL | INDEX SYMBOL | NDEX SYMBOL | [NDEX SYMBOL INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
C670 154 C680 153 C690 196 C700 150 C710 158 CN601 107 D600 115
C671 159 C681 196 C691 158 C701 196 C711 158 CN602 108 D601 115
C672 158 C682 196 C692 196 C702 158 C712 158 CN603 103 D602 115
C673 158 C683 153 C693 158 C703 158 C713 158 CN604 102 D603 115
C674 158 C684 196 C694 151 C704 196 CN605 106 D604 115
C675 158 C685 196 C695 158 C705 196 CN606 104 D605 115
C676 153 C686 158 C696 158 C706 158 CN607 105 D606 115
C677 158 Cces7 158 Ce97 160 Cc707 158 CN608 109 D607 115
C678 158 C688 158 C698 158 C708 158 D608 115
C679 158 C689 153 C699 158 C709 158 D609 115




DIODE lc TRANSISTOR
SYMBOL ‘ INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO, NO. NO. NO. NO, NO. NO, NO. NO. NO NO.
D610 115 1C600 137 1C610 138 1C620 139 1C630 133 1C640 118 Q600 112
D611 115 1C601 132 1C611 122 1C621 140 1C631 118 1C641 119 Q601 114
D612 115 1C602 123 1C612 126 1C622 136 1C632 121 1C642 129 Q602 112
D613 115 1C603 134 1C613 129 1C623 133 1C633 130 1C643 129 Q603 114
1C604 120 1C614 127 1C624 139 1C634 125 1C644 118 Q604 113
1C605 131 1C615 144 1C625 141 1C635 118 1C645 119 Q605 111
1C606 139 1C616 135 1C626 130 1C636 128 1C646 141 Q606 110
1C607 134 1C617 130 1C627 133 1C637 129 1C647 123 Q607 114
1C608 133 1C618 124 1C628 140 1C638 129 1C648 145 Q608 114
1C609 131 1C619 129 1C629 127 1C639 124 1C649 143 Q609 114
RESISTOR
S, YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
Q610 114 R600 172 R610 183 R620 185 R631 191 R641 191 R651 163
Q611 112 R601 172 R611 180 R621 187 R632 190 R642 163 R652 163
Q612 113 R602 172 R612 163 R623 184 R633 177 R643 183 R653 163
R603 172 R613 183 R624 172 R634 185 R644 180 R654 175
R604 172 R614 190 R625 179 R635 189 R645 180 R655 172
R605 170 R615 183 R626 172 R636 169 R646 163 R656 163
R606 170 R616 180 R627 172 R637 169 R647 163 R657 180
R607 170 R617 180 R628 182 R638 169 R648 180 R658 180
R608 170 R618 180 R629 176 R639 169 R649 180 R659 169
R609 170 R619 163 R630 198 R640 169 R650 163 R660 169




31. A/D CONVERSION BOARD (C211)

February 28, '91

IRldOE_X Part No. Description E;geﬁ%y I?\ldoe.x Part No. Description Ests?:arl?]g{y
* | C203 8018 | A/D Conversion Board 1 101 | 11010328 [ Connector Pin Contact
102 | 11020845 | Connector - 3P
103 | 11020903 | Connector - 4P
104 | 11020905 | Connector - 5P
105 | 11020913 | Connector - 9P
106 | 11020915 | Connector - 10P
107 | 11022854 [ Connector - 40P
108 | 11023822 | Connector - 20P
109 | 11031740 | Connector - 4P
110 | 14000098 [ Transistor - 25A950-Y
111 | 14000163 | Transistor - 2SC2120 - Y
112 | 14000382 | Transistor - 2SAl 037KR
113 | 14010200 | Transistor - 2SD633
114 | 14010298 | Transistor - 2SC2712YTES85L
115 | 14010835 | Diode - 1SS190
116 | 14020833 | Zener Diode - 1236
117 | 14040165 | Thermistor - 203CT-4
118 | 14071224 |IC - DS0026CN-8
119 | 14071315 | TTLIC - HD74LS86FP
120 | 14071605 |TTL -SN74LS157NS
121 | 14071610 [IC- SN7407
122 | 14071723 |IC - TC4052BF
123 | 14071746 |IC - SN74LS240NS
124 | 14071783 |IC - SN74LS02NS
125 | 14071813 |IC -SN74LS11 NS
126 | 14071849 |[IC - M52672P
127 | 14071880 |[IC - SN74LS04NS
128 | 14071935 | IC - TC4066BF
129 | 14072052 |IC - SN74LS74ANS
130 | 14072081 |IC- SN74
131 | 14072249 Mﬂm
[132 1407 1600] TTL -IC - SN74LS241 NS ]
133 | 14072347 |IC - SN74LS16INS
134 | 14072348 |IC-TC4051BF
135 | 14072700 |IC - SN74LS137NS



Ricoh Technical Services
Item 132
MB 5: Modified to prevent thin black line in 64% or 82% reduction mode


lmfx Part No. Description Es?eﬁ%ﬁy Ir,lﬂfx PartNo. Description ,Sstgernekjly
136 | 14072701 |lc - uPD4364G-10L 172 | 16100053 | Resistor -1 kQ 1 /8W+5%
137 | 14080322 [iC - DACO0800OLCN 173 | 16100055 | Resistor - 1.2k Q I/8W £5%
138 | 14080408 |[IC - PST518A 174 | 16100060 | Resistor - 2.0k Q1/87 +5%
139 | 14080526 |IC - HA3-25625-5 175 | 16100061 | Resistor - 2.2k Q I/BW £5%
140 | 14080562 |IC - uPC4082G 176 | 16100062 | Resistor -2,4Q+5% 1 /8W
141 | 14080565 |IC-uPC311G 177 | 16100064 | Resistor - 3k Q l/8W 5%
142 | 14080604 |IC -uPC393 178 | 16100065 | Resistor - 3.3K 1/8W +5%
143 | 14080684 |IC - S17500A 179 | 16100066 | Resistor - 3.9k 2 /BW £5%
144 | 14080685 |IC - uPC814G 180 | 16100067 | Resistor - 4.7k Q /8W +5%
145 [ 14080686 |IC -uPD555G 181 | 16100069 | Resistor - 6.8k Q1/8W +5%
146 | 16001264 | Resistor -1 €2+10% 5W 182 | 16100070 | Resistor - 8.2k Q 1/8T 5%
147 | 16018145 | Variable Resistor - 5k(20.5W 183 | 16100071 | Resistor - 10k Q5% I/8W
148 | 16041984 | Capacitor - 1uF 16V 184 | 16100072 | Resistor -11 k Q I/8T +5%
149 | 16041855 | Capacitor - 4.7uF 25V 185 | 16100075 | Resistor - 15k €2 1/8W +

150 | 16041315 | Capacitor - 220uF 50V 166 | 16100077 | Resistor M
151 16041385 | Capacitor - 47uF 50V 187 | 16100078 | BesTStor - 22kQ 1 /8W+5%
152 | 16041382 | Capacitor - 10uF 50V — |} [188_| 1630 2472| Resistor - 22k 1 /8W +5%]
153 | 16041008 | Capacitor - 33uF 35V — || 189 | 16100080 | Resistor - 24k Q1/8T +5%
154 | 16041366 | Capacitor - 47uF 25V 190 | 16100081 | Resistor - 27k Q1/8W £5%
155 | 16041354 [ Capacitor - 100uF 10V 191 | 16100085 | Resistor - 47k 21 /8W 5%
157 | 16050365 | Capacitor - 3pF 50V 192 | 16100090 | Resistor - 110k Q I/8W

158 | 16061452 | Capacitor - 0.01uF £20% 193 | 16100091 | Resistor - 120k Q

159 | 16061453 | Capacitor -0.1uF 25V 194 | 16100094 | Resistor - 160k €2 I/8W

160 | 16061346 | Capacitor - O. 014F 50V 195 | 16100095 [ Resistor - 180k Q I/BW +5%
161 | 16061352 | Capacitor -0.1uF 50V 196 | 16100286 | Capacitor - 100pF 50V+10%
162 | 16100017 | Resistor -10  I/8T 5% 197 | 16100512 | Resistor - 6.2k ©21/8T +5%
163 | 16100025 | Resistor -22 Q I/8W +5% 198 | 16100513 | Resistor -5.1 k Q1/8T +5%
164 | 16100033 | Resistor -68 Q1/8T 5% 199 | 16100649 | Resistor -620 Q2 5% 1/8W
165 | 16100035 | Resistor -100 €2 I/8W 5% 200 | 16100652 | Resistor - 3.6k Q5% 1/8W
166 | 16100036 | Resistor -110 Q I/8W +5% 201 | 16100666 | Resistor - 620k *+5% 1 /8W
167 | 16100039 | Resistor -150 Q 1/8W +5% 202 | 16100233 | Resistor - 4.3k Q 1/8W

168 | 16100046 | Resistor -300 € I/8W 203 | 11070654 | Fuse - 50A 125V

169 | 16100047 | Resistor -330 Q I/8W +5%

170 | 16100049 | Resistor -470€2 1 /8W *5%

171 | 16100051 | Resistor -680€ 1 /8W £5%

69



Ricoh Technical Services
Item 188
MB 5: Modified to prevent thin black line in 64% or 82% reduction mode


32. THERMAL HEAD DRIVE BOARD (C211) February 28, '91

CAPACITOR CONNECTOR DIODE IC
3YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX 5YMBOL | INDEX SYMBOL | INDEX
No. NO. NO. NO. NO. NO, NO. NO. NO. NO. NO. NO. NO. NO.
C700 126 CT710 129 C720 129 CN701 117 D700 123 1C700 113 1C710 105
C701 127 C711 129 c721 130 CN702 118 D701 123 IC701 114 IC711 104
C702 129 C712 129 C722 128 CN703 120 1 1C702 109 1C712 104
C703 129 C713 129 C723 129 CN704 119 1C703 107 IC713 111
C704 129 C714 129 C724 129 CN705 116 1C704 109 IC714 110
C705 129 C715 129 C725 129 1C705 111 IC715 110
C706 129 C716 129 C726 129 1C706 101 IC716 110
C707 129 C717 129 C727 131 1C707 106 iC717 110
C708 129 C718 129 C728 127 1C708 112 1C718 110
C709 129 C719 129 1C709 102 IC719 110
COIL TRANSISTOR RESISTOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL INDEX SYMBOL | INDEX 5YMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO, NO. NO. NO. NO. NO. NO. NO. NO. NO.
1C720 109 IC730 108 L1701 138 Q700 122 R700 125 R710 132 R720 133
IC721 107 1C731 108 L702 139 Q701 121 R701 125 R711 135 R721 133
1C722 103 1C732 140 L703 139 R702 125 R712 135 R722 133
1C723 103 IC733 141 L704 139 R703 125 R713 135 R723 133
1C724 103 1C734 141 L705 139 R704 125 R714 135 R724 133
1C725 109 R705 132 R715 135 R725 132
1C726 103 R706 132 R716 135 R726 132
1C727 103 R707 132 R717 135 R727 133
1C728 103 R708 132 R718 135 R728 133
1C729 108 R709 132 R719 135 R729 133




RESISTOR TEST POINT ZENER DIODE

SYMBOL | INDEX SYMBOL INDEX SYMBOL INDEX
NO. NO. NO. NO. NO, NO.
R730 133 TP700 115 ZD700 124
R731 134 TP701 115
R732 135
R733 135
R734 136
R735 132
R736 137
R737 133
R738 136

70



32. THERMAL HEAD DRIVE BOARD (C211)

February 28, '91

Index
No.
—_

101
102
103
104
105
106

Part No. Description EstgeFr’r?l;ty Ir;\ijoe. * | PartNo. Description gstgefn%rly

C2138028 | Thermal Head Drive Board 1 107 | 14072081 |IC - SN74LSO08NS

108 | 14072203 |IC - uPD4311C-35

109 | 14072250 [IC-SN75LS175NS

110 | 14072347 |IC - SN74LS161NS

111 14072554 |IC - SN74LS596NS

112 14072726 |IC - SN74LS155NS

113 | 14080684 |IC- S17500A

114 | 14080686 |[IC -uPD555G

115 | 11010328 | Connector Pin Contact

116 | 11020915 | Connector -10P

117 | 11023867 | Connector -

118 | 11022300 | Connector - 26P

119 | 11023100 [ Connector - 30P

120 | 11023858 | Connector - 20P

121 14000382 | Transistor - 2SAI037KR

122 | 14010200 | Transistor - 2SD633

123 | 14010835 | Diode - 1SS190

124 | 14020833 | Zener Diode -1Z36

125 | 16001264 | Resistor -1Q* 10% 5W

126 | 16041986 | Capacitor - 220uF 50V

127 | 16041991 [ Capacitor -47uF 25V

128 | 16100286 | Capacitor -100pF 50V = 10%

129 | 16061139 | Capacitor - 0.01uF +20%

130 | 16061692 | Capacitor - 0.01uF 50V

131 | 16061537 | Capacitor - 1000pf 50V+20%

132 | 16100046 | Resistor-300 Q1 /8W

133 | 16100049 | Resistor -470 Q1/8W +5%

134 | 16100051 Resistor -680 Q2 1/8W 5%

135 | 16100053 | Resistor -1 k Q I/8W £5%
14071596 | IC - SN74LS14NS 136 | 16100066 | Resistor - 3.9k Q 1 /8W 5%
14071600 | IC - SN74LS244NS 137 | 16100069 | Resistor - 6.8k Q I/8W £5%
14071605 | TTL - SN74LS157NS 138 | 16070503 | Coil - SP0615 - 100M3R5
14071741 IC - SN74LS32NS 139 | 16027046 | Filter DSS306-%5B151 M100
14071746 | IC- SN74LS240NS 140 | 14070542 |IC - SN74LSOONS
14071880 | IC - SN74LS04NS 141 14072052 | !C - SSN74LS74ANS

71



33. POWER SUPPLY UNIT (C211) February 28, '91

CAPACITOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO, NO. NO. NO. NO. NO. NO, NO. NO. NO. NO, NO NO. NO.
C101 129 Cltl 120 C121 110 C201 121 C211 128 c221 125 C231 101
C102 129 C112 113 C122 102 C202 121 Cc212 104 C222 125 C232 116
C103 136 C113 112 C123 135 C203 122 C213 131 Cc223 105 C233 126
C104 136 Cl14 139 Cl124 103 C204 114 C214 101 C224 116 C234 105
C105 129 Cl115 138 C125 127 C205 114 C215 117 C225 101 C235 116
C106 123 C116 127 C126 130 C206 114 C216 121 C226 116 C236 101
Cc107 109 c117 119 c127 120 Cc207 134 c217 115 C227 125 C237 116
C108 109 Cl18 108 C128 17 C208 101 C218 115 C228 125 €238 126
C109 123 C119 123 C209 128 Cc219 134 C229 105 C239 126
C110 133 c120 124 C210 137 C220 112 C230 116 C240 106
CONNECTOR DIODE
SYMBOL | INDEX SYMBOL INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL [ INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
C241 106 C251 11 CN501 142 Dlol 147 DIt 145 D201 146 D211 147
C242 107 . . CN502 140 D102 148 D112 148 D202 147 D212 147
C243 116 CN503 143 D103 147 D113 151 D203 150 D213 147
C244 132 CNS504 141 D104 148 D114 151 D204 150 D214 149
C245 127 D105 153 D115 150 D205 152 D215 147
C246 104 D106 154 Dll6 1 50 D206 145 D216 147
Cc247 131 D107 153 D117 147 D207 144
C248 118 D108 148 D208 144
C249 101 D109 148 D209 147
C250 111 D110 145 D210 147




FUSE IC COIL TRANSISTOR PHOTOSENSOR RC
SYMBOL INDEX SYMBOL INDEX SYMBOL INDEX SYMBOL INDEX SYMBOL INDEX SYMBOL INDEX SYMBOL INDEX
NO. NO. NO. NO. NO, NO. NO, NO, NO. NO. NO. NO. NO. NO.
F11 155 1C201 156 L101 4 Q101 172 Q201 176 PC101 166 RC101 235
(Socket) 253 1C202 158 L201 2 Q102 175 Q202 169 Pc102 166 RC102 234
1C203 160 L202 3 Q103 173 Q203 168 I
1C204 157 L203 1 Q104 174 Q204 1
1C205 157 L204 161 Q105 170 Q205 169
1C206 159 Q206 167
1C207 156
RESISTOR
SYMBOL | INDEX SYMBOI | INDEX SYMBOL | INDEX SYMBOL INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO, NO. NO. NO. NO. NO. NO. NO. NO. NO.
R101 181 R111 193 R121 197 R131 | 197 | R201 199 R211 217 R221 214
R102 178 R112 226 R122 177 R202 197 R212 212 R222 219
R103 193 R113 219 R123 196 R203 197 R213 219 R223 202
R104 184 R114 177 R124 229 R204 182 R214 209 R224 223
R105 187 R115 230 R125 192 R205 232 R215 200 R225 205
R106 177 R116 201 R126 191 R206 233 R216 211 R226 209
R107 196 R117 188 R127 179 R207 215 R217 211 R227 210
R108 185 R118 183 R128 190 R208 212 R218 228 R228 198
R109 225 R119 223 R129 195 R209 201 R219 222 R229 198
R110 194 R120 223 R130 198 R210 208 R220 227 R230 180




RESISTOR TRANSFORMER THERMISTOR VARIABLE RESISTOR
5YMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX | |SYMBOL | INDEX | |;ymBOL | INDEX SYMBOL | INDEX | |symBsoL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO, NO.
R231 206 R241 231 R251 217 R261 21 TI01 5 TH201 1 VR201 165
R232 224 R242 189 R252 220 R262 219 T102 6 VR202 163
R233 211 R243 204 R253 220 T103 7 VR203 164
R234 213 R244 219 R254 214 T104 8 VR204 164
R235 231 R245 207 R255 216 T105 9
R236 231 R246 219 R256 209 T106 10 TRC
R237 231 R247 218 R257 203 SYMBOL INDEX
R238 21 R248 219 R258 209 NO. NO.
R239 51 R249 219 R259 186 ]
R240 231 R250 209 R260 186 TRCI01 162
ZENER DIODE ZNR
SYMBOL INDEX | SYMBOL INDEX
NO. NO. NO. NO.
ZD101 236 ZNR101 239
ZD102 238 ZNR102 240
ZD103 237 (Cover) 12

72




33. POWER SUPPLY UNIT (C211)

February 28, '91

IRI%E_X Part No. Description gstgeﬁ?)rly I?\ldoe.x Part No. Description gstgeﬁ)rly
* [ C2138302 |Power supply Unit 1 101 | 16042295 |Capacitor - 47uF £20% 25V
1 | C2038364 [Choke 1 102 | 16042296 | Capacitor - 0.47uF +20% 200V
2 | C2138317 |Inductor 1 103 | 16042297 | Capacitor - 220uF £20% 10V
3 | C2138318 |Choke 1 104 | 16042298 | Capacitor - 10uF £20% 50V
4 [C2138319 |Choke - SC-08-30J-C 1 105 | 16042300 | Capacitor - 220uF +20% 25V
5 |C2138311 |Switching Transformer 1 106 | 16042301 | Capacitor - 1000uF £20% 10V
6 |C2138312 [Switching Transformer 1 107 | 16042302 [ Capacitor - 470uF +20% 10V
7 |C2138313 |Switching Transformer 1 108 | 16042303 [ Capacitor - 330uF +20% 200V
8 |C2138314 [Switching Transformer 1 109 | 16042304 | Capacitor - 820uF £20% 200V
9 |[C2138315 |Switching Transformer 1 110 | 16042305 [ Capacitor - 47uF £20% 200V
10 | C2138316 |Switching Transformer 1 111 | 16042395 [ Capacitor - 220uF +20% 50V
11 | C2138330 |Thermostat 1 112 | 16042396 | Capacitor - 4.7uF £20% 50V
12 | C2138332 [Cover 1 113 | 16042397 | Capacitor - 470uF £20% 200V
13 | C2138320 [Heat Sink 1 114 | 16042398 [ Capacitor - 3300uF +20% 25V
14 | C2138321 [Heat Sink 1 115 | 16042399 | Capacitor - 1500uF +£20% 35V
15 | C2138322 |Heat Sink 1 116 | 16050138 [ Capacitor - 0.1uF £20% 25V
117 | 16050586 | Capacitor - 470pF + 10% 1K
118 | 16050680 | Capacitor - 100p+50% 10V
119 | 16050714 | Capacitor - 220pF £10% 3.15KV
120 | 16050715 | Capacitor - 1000pF + 10°43. 15KV
121 | 16050716 | Capacitor - 1000pF +=10% 1KV
122 | 16060782 | Capacitor - 2200pF +80-20% 1 KV
123 | 16060807 | Capacitor -0.1uF 50V
124 | 16060848 | Capacitor - O. 01xF
125 | 16060930 | Capacitor - 2200pF 500V
126 | 16061016 | Capacitor - 1000pF 500V
127 | 16061049 | Capacitor - 0.047uF 50V
128 | 16061056 | Capacitor - 0.1uF 50V
129 | 16061121 | Capacitor -0.1uF 25V N
[130 [-+606-+492_| Capacitor—tuE=30-80%50v] [ 60 bo fol)
131 | 16061628 | Capacitor -0.001uF 50V .
132 | 16061629 | Capacitor - 0.033uF 50V (:o\l"a(—‘ ok ~ o[ M
133 | 16061641 | Capacitor -0.622uF 630V
134 | 16061756 | Capacitor - 1uF 63V
135 | 16061829 | Capacitor -0.01uF 250V



Ricoh Technical Services
Item 130
MB 7: Changed to speed up response


lﬂﬁfx Part No. Description Astgelrjnebrly lr,‘\?; Part No. Description Astgeﬁ%rly
136 | 16061861 | Capacitor -0.1uF 250V 171 | 14000311 | Transistor - 2SC1740

137 | 16061862 | Capacitor - 0.068uF 50V 172 | 14010470 | Transistor - 2SC3714

138 | 16061863 | Capacitor - 4700pF 50V 173 | 14010893 | Transistor - 28C14055

139 | 16061864 | Capacitor - 470pF 50V 174 | 14010894 | Transistor - 2SC2333

140 | 11020995 | Connector - 2P 175 | 14010912 (| Transistor - 2SK1 249

141 | 11020997 | Connector - 6P 176 | 14010913 | Transistor - 25K429

142 | 11021194 | Connector - 3P 177 | 16000650 | Resistor -1 0Q+5% 1 W

143 | 11031023 | Connector - 9P 178 | 16001026 | Resistor Array -1kQ 1 W+5%
144 | 14010821 | Diode - 1SS133 179 | 16001178 | Resistor Array - 3300hm *5% 1 W
145 | 14010822 | Diode - 1SS137 180 | 16001248 | Resistor - 620Q £5% 3W

146 | 14010910 | Diode - FE30DP 181 | 16001538 | Fuse Resistor - 6.8Q+5% 1.6W
147 | 14020517 | Diode - 10DF2 182 | 16001539 | Resistor - 120Q +10% 10W
148 | 14020534 | Diode - 10DF6 183 | 16001540 | Resistor -51 0Q+5% 2W

149 | 14020742 |IC - SB80 184 | 16001541 | Resistor - 33KQ +5% 3W

150 | 14021010 | Diode - 1SS270A 185 | 16001542 | Resistor - 102 5% 3W

151 | 14021013 | Diode - IN4004 186 | 16001543 | Resistor - 47022 +5% 2W

152 | 14021047 | Diode - C16P20F 187 | 16001544 | Resistor - 2.252 +5% 3W

153 | 14021048 | Diode - UF4006 188 | 16001545 | Resistor - 0.22Q+5% 3W
154 | 14021049 | Diode -11 DF2 189 | 16001546 | Resistor - 33Q +5% 3W

155 | 11070710 | Fuse - 10A 125V 190 | 16001547 | Resistor - 20KQ 5% 3W

156 | 14080344 | Ic-uPC494C 191 | 16001548 | Resistor - 30Q +5% 1W

157 | 14080612 |IC - AN78M12 192 | 16001549 | Resistor - 39KQ 5% 1 W
158 | 14080674 |IC -uPC1093J 193 | 16001550 | Resistor - 82Q +5% 1W

159 | 14080776 |IC-M519779 194 | 16001551 | Resistor - 82KQ+5% 1 W

160 | 14080825 |IC -uPC7812HF 195 | 16001552 | Resistor - 47Q +5% 2W

161 | 16070106 | Coil - SBC-33 196 | 16001553 | Resistor - 47KQ*=5% 2W

162 | 14050204 | Triac - TM1641S-L 197 | 16001554 | Resistor - 10Q £5% 2W

163 | 16010843 | Resistor - 5KQ +20% I/2W 198 | 16001555 | Resistor - 5.1Q +5% 2W

164 | 16018137 | Variable Resistor -1kQ 199 | 16001556 | Resistor -51Q+5% 2W

165 | 16518145 | Variable Resistor -5kQ 0.5W 200 | 16011315 | Resistor - 10Q£5% 0.25W
166 | 14030519 | Photo Coupler - TLP621 201 | 16011402 | Resistor -51Q+5% 0.25W
167 | 14000072 | Transistor - 25C372Y 202 | 16011827 | Resistor -1000 +5% 0.25W
168 | 14000135 | Transistor - 25A1015-Y 203 | 16011831 | Resister -4709 £5% 0.25W
169 | 14000291 | Transistor - 2SA1020Y 204 | 16011897 | Resistor - 120Q +5% 0.25W
170 | 14000296 | Transistor - 25C2655-Y 205 | 16011906 | Resistor - 430Q +5% 1 /4W




IRI%?X Part No. Description Astgelrjnebrly Ing Part No. Description /?stgeﬁ%rly
206 | 16011907 | Resistor -51 09 +5% 1/4W 253 | 11040496 | Fuse Holder
207 | 16012822 | Resistor - 3.3KQ £5% /4W
208 | 16012824 | Resistor - 6.8KQ +5% I/4W
209 | 16012835 | Resistor -1 KQ 5% 0.25W

210 | 16012836 | Resistor - 1.5KQ 5% 0.25W I:]
211 | 16012837 | Resistor - 2KQ *5% 0.25W

212 | 16012838 | Resistor - 3.9KQ £5% 0.25W
213 | 16012936 | Resistor - 3KS2+5% 0.25W

214 | 16012937 | Resistor -5.1KQ +5% 0.25W
215 | 16012938 | Resistor - 7.5KQ 5% 0.25W
216 | 16012939 | Resistor - 4.3KS2 k5Y00.25W
217 | 16012940 Resistor - 8.2KQ +5% 0.25W
218 | 16013871 | Resistor - 15KQ 5% 1 /4W

219 | 16013889 [ Resistor -10KQ+5% 1 /4W

220 | 16013891 | Resistor - 22KQ 5% 1 /4W

221 | 16013966 | Resistor -51KQ+5% 1 /4W

222 | 16013992 | Resistor - 24KQ +5% 1 /4W

223 | 16014001 | Resistor -11KQ £5% 1 /4W

224 | 16014002 | Resistor - 20KQ +5% 1 /4W

225 | 16014003 | Resistor - 18KQ +5% I/4W

226 | 16014004 | Resistor - 30KQ £5% /AW

227 | 16015183 | Resistor - 220KOHmM *5% 1 /4W
228 | 16015186 | Resistor - 100K +5% 1/4W
229 | 16015218 | Resistor -100KQ +5% 1 /2W
230 | 16017638 | Resistor -180$2 +5% 1 /4W

231 | 16116100 | Resistor -10 Q1 /2W

232 | 16224301 | Resistor - 4.3KQ 1 /4W

233 | 16227501 | Resistor - 7.5k Q

234 | 14021009 | Diode - DBA1OE

235 | 14021015 | Diode - RBV-2506

236 | 14010783 | Zener Diode - RD4.7EB1

237 | 14020452 | Zener Diode - RDI 8FB

238 | 14021012 | Diode - RD2.2EEB1

239 | 14040235 | Diode - DSA-301 LA

240 | 14040157 | Diode -SNR-221KD14

73



Ricoh Technical Services
MB 10
Ferrite core added to improve response


34. AC DRIVE BOARD (C211) February 28, '91

CAPACITOR COIL CONNECTOR DIODE FUSE NOISE KILLER PHOTO THYRISTOR
SYMBOL | INDEX  |SYMBOL SYMBOL INDEX 5YMBOL | INDEX SYMBOL INDEX 5YMBOL | INDEX SYMBOL INDEX
NO NO NO. NO NO NO. NO. NO. NO. NO. NO NO. NO.
€301 123 CN301 102 D301 13 FU301 107 CR301 | 128 PC301 117
€302 122 1302 124 CN302 105 D302 113 CR302 | 128
€303 127 ———————————  CN303 106 D303 13 CR303 | 128
I CN304 104 D304 13 CR304 | 12X
CN305 103 D305 113 CR305 | 128
D306 114 CR306 | 128
D307 13 CR307 | 128
CR308 | 128
RELAY RESISTOR ST TRANSISTOR ZENER DIODE ZNR
SYMBOL | INDEX | |SYMBOL | INDEX SYMBOL INDEX |SYMBOL | INDEX | |SYMBOL! INDEX | SYMBOL INDEX
NO NO. NO. NO. NO NO NO. NO. NO. NO. NO. NO
RA301 109 R301 119 ST301 116 Q301 111 ZD301 115 ZNR301 118
RA302 110 R302 120 Q30 112
RA303 109 R3083 126
RA304 109 R304 125
RA305 109
RA306 108
RA307 110

74



34. AC DRIVE BOARD (C211) February 28, '91
Ir’1\1|1§-x Part No. Description gstgerligly Ir,]\ldg * 1 Part No. Description gstgeﬁ?)ﬁy
* | C2018057 |AC Drive Board 120V 1 102 [ 11020919 | Connector - 12P
* | C2018055 |AC Drive Board - 220/240V 1 103 | 11020958 | Connector - 2P
1 1C2018060 | Grounding Wire 1 104 | 11021048 | Pin Housing - Mate-N-Lock - 3P
105 | 11031388 | Connector - 7P
106 | 11031493 | Connector
107 | 11070389 | Fuse - 25A
107 | 11070641 | Fuse - 2.5A
) 108 | 12081041 | Power Relay - DC24V
— |[109 | 12081245 [Relay - DC24V]
— | 110 | 12081246 | Relay - AC100V
111 | 14010289 | Transistor - 2SC2749
112 | 14010366 | Transistor - 28D799
113 | 14010611 | Diode - 151588
114 | 14020110 | Diode - VO6C
115 | 14020426 | Zener Diode -RD12FB2
116 | 14020646 | Diode - S5VB20
117 | 14030519 |IC - EE-TLP621
118 | 14040143 | Varistor - SNR221 KD-10
119 | 16001138 | Resistor -1 Q5T +10%
E 120 | 16001139 | Resistor -6.8 25T +10%
122 | 16041196 | Capacitor 100uF 50V
123 | 16041534 | Capacitor - 100uF 200V
124 | 16070001 | Coil - SN-8S-500
125 | 16114511 | Resistor -510Q 1 /4T 5%
126 | 16114911 | Resistor -910Q 1 /4T5%
127 | 16061752 | Capacitor - 0.022uF 250V
128 | 16021501 | Capacitor -0. 1uF 120Q +30%

=
]

75


Ricoh Technical Services
AC Drive Board
MB 1: Name correction

Ricoh Technical Services
Items 119, 120, 122
MB 24: Vendor change

Ricoh Technical Services
Item 109
MB 26: Two of these changed to a new type

Ricoh Technical Services
MB 26
New relay type introduced


35. MAIN HARNESS (C211)

CN102

112
136

107 {CN
118(125

104
127

|TM115|

|CN113|

105
128

CN114

105
128

103
120

CN115

|CN112|

105
121

CN123

109
134

|CN120

105
121

111 [N
132151

CN902

CN (110
190(131

ICN170| 124 [TM
105 125(110
126

108 [CN
122 |401
106 109
125 123
CN111 CN165|
106
109 129
123 CN150

ICN121I

CN510

102
119

CN119I

105
126

|CN116|

103
120

CN133

105
128

76

|CN301 I

105
124

109 |CN
123122

105 |CN
128117

CN [106
]103[133

February 28, '91

113

CN110 134

CN
164

| |1 08
CN503 122

109
123

—
ICN163]

114
135

CN 112
104136

—— ICN [109
136123




35. MAIN HARNESS (C211 )

February 28, '91

I?\‘doe‘x Part No. Description gstgefrsl;h lr}(\:]lg'x Part No. Description EstsyeFr)r?tr)I)
* | C211 8192 | Main Harness 1 102 | 11001148 | Terminal

103 | 11001149 | Terminal
104 | 11001169 | Fastening Receptacle
105 | 11001204 | Socket-Mate-N-Lock
106 | 11001205 | Terminal
107 | 11001206 | Socket-Mate-N-Lock
108 | 11001247 | Terminal
109 | 11001249 | ReceptacleTerminal
110 | 11001327 | Contact
111 11001328 | Contact
112 | 11001348 Pin Contact
113 | 11001374 | Terminal
114 | 11001433 | Pin
115 | 11001530 | Pin Contact
116 | 11001531 Pin Contact
117 | 11001532 | Pin Contact
118 | 11020185 | Connector - 4P
119 | 11021250 | Connector - 2P
120 | 11021258 | Connector - 2P
121 11021426 | Connector - 3P
122 | 11021617 | Receptacle Housing - 9P
123 | 11021620 | Connector - 3P
124 | 11021629 | Connector - 10P
125 | 11021633 | Connector - 4P
126 | 11021634 | Connector - 5P
127 | 11021691 Connector - 3P
128 | 11021692 | Connector - 2P
129 | 11021749 | Connector - 6P
130 | 11021775 | Receptacle Housing - 8P
131 11021912 | Connector - 4P
132 | 11021966 | Connector - 4P
133 | 11022061 Connector - 6P
134 | 11022436 | Connector - 12P
135 | 11023243 | Connector - 3P

101 | 11000290 | Fastening Receptacle 136 | 11030710 | Connector - 40P

77




February 28, '91

36. AC DRIVE HARNESS (C211) 18193
1C
™
188 351[TM | T™
351|351
™ 107 107
352| ™ | TM 116 108, 108
352|352 117 T||T
CNsﬂ 505| 506 103
:|< 104
103
104
TM350
TM350
106
1o | TMas0
|CN520]
CN124 ICN I -
s02] | | [conaos|
e CN303 CN305 120
117 13 113 112
115 114 113
110 [cN
112 |501
|CN502|
110 lCN311 I
119 —
118

78



E]

36. AC DRIVE HARNESS(C211)

February 28, '91

Irllld;x Part No. Description Sstsyeﬁ%) ",]\ldgx Part No. Description gstgefnegly
* [C2138187 |AC Drive Harness - 120V 1 101 | 11020086 | Sleeve -250
* [C2138176 |[AC Drive Harness 220/240V 1 102 | 11000858 [ Receptacle -6.35 x 6.35
T - 103 | 11020094 | Receptacle Housing

[100m D 2 104 | 11000280 | Fastening Receptacle
105 | 11021408 | Connector -1P
106 | 11001168 | Fastening Receptacle
107 | 11020321 | Insulation Sleeve
108 | 11000885 | Fastening Receptacle
109 | 11021691 | Connector - 3P
110 | 11040462 | Socket
111 | 11000916 | Pin - Mate-N-Lock
112 | 11023235 | Connector - 3P
113 | 11001190 | Socket - Mate-N-Lock
114 | 11021351 | Connector - 3P
115 | 11021377 | Connector -5265- 7P
116 | 11021258 | Connector - 2P
117 | 11001149 [ Terminal
118 | 11021259 | Connector - 3P
119 | 11023236 | Connector - 2P

79


Ricoh Technical Services
AC Drive Harness
See MB 1.


37. DECAL AND DOCUMENT (C211)

February 28, '91

1 2
Master Cut Button. >
(How to remove the drum,)
@ bﬂdﬂ:‘:ﬂn::;-ﬂmmnmwwlnmm
3 4 5 6
] )
o'.. Printing density
Standard [
- Lighter Darker @ D
o a1l »
L_J
7 8 10
Feeder.
l N Standard
Drum rotation =
button. [ Push to open
Q Lthe master eject unit
L b
paper.

80



37. DECAL AND DOCUMENT (C211)

February 28, '91

9

'Warning lights.

B A 0oan corr. remove ot and e

Drum unit
replacement.
=

Sy <8 rommave e tammad oaner and orens e reset xuy

Y +C Masior matvon 30w mawucion vocs

B
o

Chech ¥ e Gewn lamg of g Orurm
Floteneg button e b

W e groen e w0 nx M. please

347+ | Open o masto aect o sl removs o somened paga et 1 o v
| Prnen rovet kv tocked

3 A | TRk el Conechy pieced A

L A oonred mmbe of copen.

O

UvB\wmm Ink ¥ L,me‘n,g

18] <C1 nd maw et vk

11 0] tont nev v carmrion

L1 *F |1 Aemove ihe meaters insxde the master siect bas.
[ 2 Meke s e Paor mct e 1 soolaced ConeCry

Chack e ety O oo ol ke e R cover e
[ i mestw roct un. e ACK unt 10 @utn and P poper e
ey

| Cokor Burm  waisked

D ! Set e ney counten.

@t e (BT or (ETTT ] + + b ovmisvua on ma coumer panse
Conract e servies sompe

1 Puh Gown de 1 holder

13

+8'1x14
. 81 x11

14

e e e

How to operate
SOpen e teed hsd and
a3 satr
D @300 the Suhvery w4y

D

f—
Swich on.

81



37. DECAL AND DOCUMENT (C211) February 28, '91

15

18 19
How to Open and Clase the Thermai Head Cleaning To change master.
original table.
S e s s oo oy A YN
- A
o~ >
5 \ /’ /’

Pull up he laver

et N

’ @ &

\\\\\

N
e
o e
)} ool eead

&

3 Pegiace new master o at ilustatl
w,

7l
T Lift

release lever.

Tootan (e SCrews On Do ends
of 1008 (oller

2 Tahe Out the 1uober ke NOKKNY
coth ends of the rotier honzontaiy)

i

2 Slide the original table to
the ¥ mark.

4 Wment 1aacing e0eq of Masiar X
10l 8 D Gown 1he ever

‘3 To rdturn the original table, L
slide conpletely to the right. ead severai times waih 8 ry ciol

400 special Cleane: suppiod
5 Reciace cone

.

Prass the masier Ol Bufion

/
16

e cun of olace

Open carefully e

82



37. DECAL AND DOCUMENT (C211)

February 28, '91

20

BeeD
THIRRATIIY

21

[+B4x14
.BHXN

22

same

24

OPERATING

INSTRUCTIONS

83



37. DECAL AND DOCUMENT (C211)

February 28, '91

PRIPORT
OPERATING GUIDE |

2. Printing

1. Set Up the Machine

2] Set tha paper delivery table.
+1- Ruse tha paner dehvery sie

D When usiog papar smatler than
AGT) size. raisa the smail
paper and plate

) Stack paper o the paper
tabe.

(NOTED
® " Position the side plates 81

Bring the paper feed side

@ Poaition the end plate for the
. using the

plates lighily in contact with peinting pa

the proper paper size.
the paper. scaleon the

Please refer to the Operating Instructions

for detailed information.

(NOTE:

@ Check the paper feed and
detevary conditons.

/3. Troubleshooting!

) When cover opan
indication {J- blinks

2) When the L) indicator 31 When jam Indicatio
blinks.

‘

WE’ SgaTar T % + A | CrginalMistesd £2% o{m
|- A fRdmber 20 o) PP T
L's+ 8 {Steck poper ¥ 12 sachor % +0
O wre H+c o+ F

)+ O {Aeplace ink cartridge

O |F ey S+ E | PaperWrapping Note 2 How 1o ra-star print

Tty oy when
Noia 1. Proxt the Rasei 1 # Tkey ier
Temving +A 1y +Cor h+ Fblink

master. [Pross the Priat Start @ key whan 7% ¢ 8,
P e E thrE+Bor the G biok

L2+ C Ruplace master

[h+e+80

1+ 0 Roplace ink cartridge

oy

3 Cloe the master sject umit

Ky
~ b

4 _Insest the drum uit
JEertthe drumunit

v £ D Bmorrer

e sarvcecode (€01 ~ £.07)
i3 displayed in ihe counter. call
Vour dealec and (el furm wir 1
code 1s displayed

siter dispos Ihe
masters ejectad inlo the

5 Openthe paper table
N8 Close the ADF

box.
@ Check tha instatiation of
the mastac eject box.

replacement

Press the Drum Rotating bution
Untd e beeper sounds

f4. Drum unit

4 Ramove the dewm unit from the
machune whie hold,
oppar drum stay.

2 Pullthe drum unit hende while s
Prassng the celease bar inside
he green handie

side ihe

Set the deum on the drum rail

t8moving ihe ismmed papes

schine slter

3 Pulline deum look tever 10 the 3
1ront side, 10 ¢3leasa the drum

Insant the deum uail completaly
into e mact

Mount this sheet in near the
machine where it can be easily
referenced.

RIGOR

84



37. DECAL AND DOCUMENT (C211)

February 28, '91

",]\ldgx Part No. Description Sstsyerpn%rl) Ir,ll%?x Part No. Description gszei%ly
*1.C204.2764— Deeal~—German | . 1
E * |'€204 2752" | Decat-Fremch /| ‘r ?2_, 1
* |-€204-2753 Decat="Spantsh ~ 1
1T | C204 2754 -| Decal--ltalian.-. / 1
1 | C203 2759 | Master Cutter Decal 1
2 | C2012543 | Decal - Drum Caution 1
3 | C2012461 | Decal - Main Switch 1
4 | C2012462 | Decal - Original Table 1
5 | C203 2730 | Decal - Printing Density 1
6 | C2012466 | Decal - Counter 1
7 | C203 2742 | Decal - Drum Operation 1
8 | C2032731 | Decal - Master Eject Open 1
9 | C2112761 | Decal - Drum Replacement - LT 1
9 | C211 2771 | Decal - Drum Replacement - A4/B4 1
10 | C203 2737 | Paper Feed Decal 1
13 | C203 2733 | Decal - Scale - LT 1
— || [13_|.cee+8533 | Decal - Original Level - A4/B4 | 1
= C203 2732 | Decal - How To Operate 1
15 | C203 2736 | Decal - Original Table 1
/ 16 | C207 2735 | Decal - Open Carefully 1
,Qﬂ 18 | C203 2749 | Decal - Thermal Head Cleaning 1
/L°\k 19 | C203 2709 | Decal - Master Setting 1
20 | C203 2453 | Decal - Paper Feed Table 1
21 | C203 2716 [ Decal - Paper Size - LT 1
— || (21| c204 2718 [ Decal - ize - !
= 22 | C203 2728 | Decal - P arator 1
24 | C211 8608[Operating Instructions - English (VT2100) 1
24 | C2118607 [ Operating Instructions - English (VT2130) 1
25 | C2118638 | Operating Guide - English (VT2100 series) 1

85



Ricoh Technical Services
Language Decals
See MB 1.

Ricoh Technical Services
Item 21
See MB 1

Ricoh Technical Services
Item 13
See MB 1


February 28, '91

38. ACCESSORIES AND SPECIAL TOOLS (C211)

/
@/,,
S

/,

}

w /

Y/

h\

/
A\
/

\

y

m\, o

3

/

9

1 6

BEEEEE —

oy i...m@

L%

IBVRV %@,@

86



B

38. ACCESSORIES AND SPECIAL TOOLS (C211)

February 28, '91

lr,lld; *1 Part No. Description gstg/elrjnetgly lm‘?x Part No. Description gstgeﬂ?tgly

1 | C204 8721 |[Thermal Head Cleaner 1 101 | 0413 0052Z | Tapping Screw - M3x5

| 2 | C2014005 [Master Roll Flange - LG/A4 1 102 | 0433 0082Z | Tapping Screw - M3x8
2 | C2134042 |[Ma - 1 103 | 0323 0060Z | Philips Sunk Screw - M3x6
3 [ C2013020 |Left Bracket - Original Tray 1
4 |C2013023 |[Right Bracket - Original Tray 1
5 108030017 |Knob Screw - M4x6.5 1
6 | C203 3075 |[Original Exit Tray 1
7 | C2003053 [Magnet Catch 1
8 |C5222450 |Decal Sheet 1
9 |C2009002 [Image Shifting Gauge 1

10 | C2009001 |Drum Gauge 1

11 [99992131 |Test Chart 1

12 | C522 2434 |[Grounding Plate 1

13 | C522 2421 |Bottom Plate 1

14 [ C522 2423 |Cushion Seal - 10x19 1

15 | C522 2431 |[Side Fence 1

16 | C522 2417 |Cover Stopper Supporter 1

17 | C522 2413 |Cover Stopper 1

18 | C522 4218 |Cassette Cover 1

19 | C5222432 [Rear Fence 1

20 |55076828 [ Rubber Plate - Feed Table 1

21 | C5222411 |Cassette Body 1

22 | C5222435 |Screw - M3 1

23 | C522 2433 | Plate Nut 1

87



Ricoh Technical Services
MB 12
Master Flange Decal added

Ricoh Technical Services
Item 2
MB 12: Modifed to meet field requests


39. TABLE/DRUM BOX (C211) February 28, '91

88



39. TABLE/DRUM BOX (C211)

February 28, '91

I’rlldoe% Part No. Description ,S-\gstgelrjnebrly Ir’l‘tée‘x Part No. Description gstglelr;%rly
1 | C2009101 | Drawer 2 100 | 05840100Z | Hexagon Bolt - M4x10
2 | C2009102 | Table Stud 2 101 | 03240100Z | Sunk Screw - 4x10
3 | C5262150 | Drum Decal - Black 1 102 | 0588 0120Z | Hexagon Bolt - M8x12
4 | C526 2151 | Drum Decal - Red 1
5 | C5262152 | Drum Decal - Blue 1
6 | C5262153 | Drum Decal - Green 1
7 | C5262154 | Drum Decal - Brown 1
8 | C5262113 [ Option Drum Case 1
9 | C534 2131 |Decal - A4 1
9 [ C5332131 |Decal - B4 1
9 [C5352131 |Decal-LT 1

10 | C2009105 |Magnet Catch 1
11 | C2009107 |Caster 2
12 | C5262110 |Decal - Drum Case 1
13 [ C2009104 |Hinge 1

89




	LOCATION OF UNIT
	EXTERIOR
	FRAME
	DRIVE SECTION
	PAPER TABLE
	PAPER TABLE DRIVE
	PAPER FEED ROLLER AND PAPER SEPARATION ROLLER
	PAPER SEPARATION ROLLER
	PAPER FEED DRIVE
	2ND FEED ROLLER
	2ND FEED DRIVE
	PRESS ROLLER
	PAPER DELlVERY
	DELlVERY TABLE
	DRUM SECTION
	SCANNER SECTION
	PLOTTER/MASTER FEED SECTION
	MASTER EJECT SECTION
	ELECTRICAL SECTION
	MAIN BOARD
	IMAGE PROCESSING BOARD
	A/D CONVERSION BOARD
	THERMAL HEAD DRIVE BOARD
	POWER SUPPLY UNIT
	AC DRIVE BOARD
	MAIN HARNESS
	AC DRIVE HARNESS
	DECAL AND DOCUMENT
	ACCESSORIES AND SPECIAL TOOLS
	TABLE/DRUM BOX

